g Y N Y — i g :

¥ .58¢-T1900SERIES

Computer-Controlled High Speed
- Lockstitch Bar Tacking Machine

parts book




s AREABS

CONTENTS
Hox

1. FRAME & MISCELLANEQUS COVER COMPONENTS ..ot

HLE AR TR A

2. MAIM SHAFT & NEEDLE BAR COMPONENTS ......ooviiiiieieieeiiis e

F R EH AR

i AL

4. SHUTTLE DRIVER SHAFT COMPONENTS ....cooitiiiiiiii i

TERR BN iR 5

5. WIPER MECHANISM COMPONENTS ..ottt

W&

6. TENSION RELEASE & THREAD TENSION COMPONENTS ...

ek RSy

7. TENSION RELEASE & THREAD TENSION COMPONENTS .....oooiiiiiiiiiiii e

LUE

pilzzgtiviy

9, LUBRICATION COMPONENTS ..ottt ie sttt

RS

10. SENSOR & EXTENSION CABLE COMPONENTS ... .coioiitiiriceiiietee st

e ikl B 2R AT

11. THREAD STAND COMPONENTS ..ot s

RISy

by

13. OPERATION BOX & PEDAL COMPONENTS ...ttt

ARG BSR4

14. STOP-MOTION MECHANISM COMPONENTS ....ooiiiiiiii e

(LS

15. WIRING DIAGRAM L..itiiieeiieri oottt et c bbb s st e hE s s e g eae bbbt sttt st

HAS R

W 3

AL ER 5>

13

........................................... 15

17

19

27

29




18.

19.

20.

21

22,

23.

24.

25.

26.

27.

28.

29.

30.

3L

GE1901S: WORK CLAMP MECHANISM COMPONENTS

GE19018S: 34 R &R 43

GE1901:

GE1901:

WORK CLAMP SOLENOID COMPONENTS

6 e R 25 5

GE19025

GE1902H

GEI902H |

GE1903:

GE1903:

GE1903:

GE1903:

GE1903:

GE1903:

GE1903:

GE1903:

GE1903:

GE1903:

GE1903:

GE1903:

GE1903:

GE1903:

GE1903:

GE1903:

NEEDLE BAR & THREAD TENSION COMPONENTS ...

FHAT IR 5

PRESSER LIFTER COMPONENTS ........coooouummmmuutteeseeeeeeseesssesessoeeoeoeoeooooeoeoooeoeoeoooooeoooe

T R 43
WIPER MECHANISM COMPONENTS

R4

BUTTON CLAMP COMPL FOR SMALL-BUTTONS ...

AMmEfrEhsy (40%)

BUTTON CLAMP COMPL FOR MEDIUM-SIZED BUTTONS

AlnE AR (hi)

BUTTON CLAMP COMPL FOR LARGE-SIZED BUTTONS

HMANEALER S (K)

BUTTON CLAMP COMPL FOR VERY SMALL-SIZED BUTTONS ..o iiominsmnisnsiiats o SRORPRNS B0

AAEAL IR (Frgnl)

SHANK BUTTON CLAMP MECHANISM COMPONENTS

MAE AR ()

GE1904

ACCESSORIES PARTS FOR GE1900 SUB CLASSES ..o
GE1900 Fff 3543

il

&= 33

i ]

37

39

- 41

.43

.. 43

43

.. 45

T

.. 49

Sty



1. FRAME & MISCELLANEOUS COVER COMPONENTS

PLE FERLFE R 5y




Ref.No. Part No. 5 Description EFS Amt ¥ &
I MOTOR COVER ASM. 4971 -009 53 R 1
2 | GE1900-1-34 MOTOR COVER e afy B 1
3 | GB70-85 SCREW M4 X 12 <4 u::f -5P BET M4 X 12 2
4 GBR97.1-85 WASHER 4 MAcna - 4 30 = 00 g 4 2
5 OIL PAN ASM. :w A G I EAN 1
6 | GEI900-1-3 OILPAN 1ul-00N0S "~ s 1
1 OILWICK (& -252230-C0 . ahzk 1
8 GE1900-1-8 BER COVER PACKING A~V = SIS it by 1
9 | GE1900-1-6 BER COVER PACKING B J ¥ | - 0! 0% AL E S 1
10| GE1900-1-9 HINGERUBBER R [/;5-210 HLEFiEREE 2
11 | GEI900-1-10 GROUND MARK 100- 04109 R 2
12| GE1900-1-11 FRAME SUPPORT RUBBER R [1J& - 210 -Da| 4l By il 2
13} GB2-1-1-5 FACE PACKING ! *% - [IEE Yes 1
14 | GB2-1-1-29 THREAD GUIDE DL 3d 2 AT 1
15 | GB1900-1-12 BEDHINGE &1 11l -210-Doo L By 34 12 2
[6 | GEI1900-1-13 HINGESTUD &7 %97 - %é:J oo P 5 3% Pz B 2
17 | GB77-85 SCREWM5 X5 £S5 8110 2-TF AT MS X 5 2
18 | GB70-85 SCREW M6 X 75 ‘Mboeﬁ_ : v”’ BZET M6 X 75 4
19 | GB96-85 WASHER 6 W FOL <) p46 - ¢ o #ulEl 6 4
20 | GB6170-86 NUTM6 ~MM O boago] - S¢ 2 hE M6 8
21 | GB845-76 SCREW ST2.0 X 19 SK235200] . 5¢ RE] ST2.9 X 19 3
22 | GE1900-1-14 FRAME SUPPORT BAR ASM. 1} =~ 80¢ | SefierT 1
23 | GE1900-1-15 FRAME SUPPORT BAR MAT PIECE ! 3 SCHEEAT AL
24 | GB2-1-1-28 BALANCE COVER \ 286 - Jeu & TR FFAR I !
25 | GB-1-1-32 THREAD GUIDE 51 | /! Hlk Fal s b |
26 | GB2-1-1-34 ARM THREAD GUIDEB # ) PLELETEE T 1
27 | GB2-1-1-31 L-SHAPED THREAD GUIDE oAl 5k 2 ) 1
28 | GB2-1-130 ARM THREAD G%IQEA b MLk T 28 0 1
29 | GB2-1-1-33 THREAD GUIDE £ | IH Pl 5| He b I
30 | GE1900-1-16 SAFETY LABEL C/M 3 SORNE 1
31 | GB2-1-1-23 SILICON OIL FELT (/| i E 1
32 | GB6170-86 NUTM3 w s 609 W2 EE M3 1
33 | GB6170-86 NUTM3 ~ S 608 W2 RE M3 1
34 | GE1900-1-17 NAMEPLATE ¢ M 300 2000 - i 1

*35 | GB2-1-1-25 SILION OIL THREAD GUIDE ( M - EA R 0 1
36 | GB65-85 SCREWM4 X 8 5 0 /106 O T WET M4 X 8 1
37 | GB65-85 SCREW M4 X 8 = ° Wu 903 1< .5~ AT M4 X 8 2
38 | GB65-85 SCREWMS5 X 1255 41015 < 2 WRET M3 X 12 2
39 | GE1900-1-4 TOP COVER +41- oo > 3059 o Hl2k 2% 1
40 | GB65-85 SCREW M4 X 5 % ED 31 S5 9F URE] M4 X 5 1
41 | GBG65-85 SCREW Mb X 8§ ¢ < < p T M6 X8 I
42 | GB819-85 SCREW M4 X 6 < 5 ' BT M4 X] 6 3
43 | GB819-83 SCREW M4 X 6 - BEET M4 X 6 2
44 | GB65-85 SCREW M6 1 BEET M6 X 12 6
45 | GB67-85 SCREW M3 X 6 = %gfq M3 X6 1
46 | GB65-85 SCREW M4 X 6 51110 & 70~ 2ETMA X 6 I
47 | GE1900-1-18 THREAD CUTTER 105- 0 2° PLEp s b e 1
48 | GB2-1-1-26 SILICON OIL LUBRICATING HOLE Bancgeail !
49 | GB2-1-10-34 RUBBER PLUG 7 X L i B AL 1
50 | GB2-1-10-34 RUBBER PLUG ) i B 4L 38 4
51 | GB2-1-10-34 RUBBER PLUG e L 1L i b L 5E I
52 | GB2-1-1-27 RUBBER PLUG 7! ’, | o1 o ARERIINERITE !
53 | GB2-1-10-29 RUBBER PLUG 7/ ¢ : EAT HA {5 1L 28 3
54 | GB2-1-10-34 RUBBER PLUG 7+ Y - L3k i i 4L 28 1
55 | GB2-1-1-24 SILICON OIL FELT WFOYBLOA S k=-9F I&‘gﬁ 1
36 | GEL900-1-7 BEDCOVERA 14)- oo S0 3 FetILEr g i 1
57 BOBBIN WINDER ASM. /! Sk P 1
58 | GB65-85 SCREW M4 x 10 ! BEET M4 X 10 2
59 | GEI1900-1-22 VERTICAL ROLLER WASHER r - b Ltk 88 PR b i [ 2
60 | GEI900-1-23 LATCH SPRING LRI IR 1
61 | GEI1900-1.1-0 BOBBIN FITTING BASIS COMPL Lrik it 1
62 | GB97.1-85 WASHER 4 ﬁ;@i 4 2
63 | GEI900-1-26 BOBBIN LEVER - 5630 BRI TR 1
64 | GE1900-1-27 ADJUSTING PLATE ¢ * 3 € L LR A 2R Bk B 1
65 | GGE1900-1-28 RUBBER RING ' & / SRR AR e 1
66 | GE1900-1-29 SPRING  'IY/ 00 G2k 2R il 2R BRI I
67 | GE1900-1-30 PRESSUR FOOT SPRING & 1529 B4c L2 e AR A A B TR TR 1
68 | GE1900-1-3] CUSHION R % 2¢ ) ; 5 2k 4 2 B B [E] 1
60 | GB894.1-36 RETAINING RING 7 056077 ThTE 6 I
70 | GB896-86 E-RING . RE 05 x - X O 418 5 1
71 | GEI1900-1-32 RUBBER RING = U s SRR 1
72 | GB73-85 SCREW M4 x4 S5 (oY 2] WEET M4 X 4 1
73" | GE1900-1-33 SCERW Hilijr / Ji A v £ 3
74 BOBBIN THREAD TENSION ASM. NEY TR %éi,%ﬁi%ig 25T 1
75 | GE1900-1-35 BELT COVER STOPPER PLATE |/ /. 1 % - Rz A o 1
76 | GB2-1-3-32 THREAD TENSION DISK £ %12 & -0 12 €00 | seshssritgy B
77 | GB2-1-3-30 CONNECTING ROD SPRING + 1 = = =550 - 071 Zeafaiar iede 1
78 | GB2-1-3-31 THREAD TENSIONNUT |{ Q- 47 4y o2 ?ﬁﬁﬁjﬁﬁ]ﬂ?ﬁt 1
79 | GB6170-86 NUTMS JSGII0o%g, ¢ REEMS !
80 | GEL900-1-5 BED COVERB 1 Y| ~op be & LS %R 1
81 | GB2-1-1-3 FACE PLATE ASM. M 1
82 | GB2-1-1-4 FACE PLATE MARK AR AT 1
83 | GE1900-1-19 BOBBIN WINDER SHART SRk IR n i 1
84 | GE1900-1-20 COMPL ks ad 1
85 | GEI1900-1-21 BOBBIN CAM PUT THE POLE LRI BT AT 1
86 | GE1900-1-24 . BOBBIN CAM SHART COMPL L ek 2t TEAR 1
87 | GE1900-1-25 BOBBIN CAM CONVEX PIECE 2R L 2% TEAR At B 1
88 | GEI2101-1-4-2 BOBBIN THREAD TENSION 2 b 1
89 | GB2-1-3-29 ROD ASM. Sk ar e il b 1
90 | GB119-86 PIN 6 X 25 FAHEFE6 X 25 1




2. MAIM SHAFT & NEEDLE BAR COMPONENTS

BT gy gy




Ref.No, Part No. {5 Description S Amt F &
1 GE1900-2-1 WAIN SHAFT SLIT PLATE EF s R 1
2 GE1900-2-2 MAIN SHAFT 1“4 1- 07 ¢ L% 1
3 GE1900-2-3 MAIN SHAFT BUSHING FRONT 1"/ R ShE I
4 GE1900-2-4 MAIN SHAT BUSHIING MIDDLE B LRE B 1
5 GE1900-2-5 SENSOR INSTALLNG BASE 1“1 ~ ¢ EI i 4 00 Ve L3 1
6 GE1900-2-6 HAND PULLEY SHAFT !“ | - Fh4eHh 1
7 | GE1900-2-7 HAND PULLEY GEAR 11 1- 0201 Fhetkahinie 1
8 | GE1900-2-7 HAND PULLEY GEAR 'Y ) 200 T et 1
9 GB894.1-86 RING 4 15 1
10 | GE1900-2.1-0 COUPLING Bk H:h 2
11 | GB2-1-2-2 COUNTER WEIGIIT @ ! ET 75 1
12 | GE1900-2-8 MAIN SHAFT BUSGING EEEIES 1
13 | GB2-1-2-5 MEEDLE ROD CRANK WASHER £ - A EAT A 2 B 1
14 LINK BALANCE ASM. BhEAT 1
15 | GB2-1-3.1-0 THREAD TAKE-UP LEVER ekt 1
16 | GB2-1-3-12 THREAD TAKE-UP CRANK ¢ PhEREF 1
17 | GB2-1-3-10 i LEFT SCREW & 4 0" o FHAT AT IR B 1
18 €laee - 2-10O NEEDLE BUSHING ¢ | 541000 Rl7k 9245/8 1
19 [&ev@ 7 NEEDLE DRIVING LEVER BEARING Hih 7k 9245/8 1
20 | GB2-1-3-11 NEEEDLE ROD CRANK B!70% - 280.¢ EFFF R 1
21 | GB2-1-3-8 NEEDLE BAR CRANKROD & 1u04. EHFFEEFF 1
22 | GB88.1-86 RING FH I 42 1
23 | GB93-86 WASHER 4 g 4 4
24 | GE1900-2-16 TOP STALK LEATHER BELT ROUND CONJUNCTION COVER | |- i i i e 2 1
25 | GE1900-2-15 TOR STALK LEATHER BELT ROUND A B 1
26 | GB5782-85 SCREW M5 X 16 IZEFMS X 16 3
27 ENCODER it 1
28 | GB899-88 SCREW M4 X 30 12E M4 X 30 2
20 | GB97.1-85 WASHER 8 HE 8 2
30 | GB6170-86 NUT M8 12T} M8 1
31 | GB2-1-3-13 BALANCE CRANK PIN # Pl 2 % AT 1
32 | GB2-1-2-3 SCREW &5 15\ 1 . EHAT A SE AU ET 1
33 | GB70-85 SCREW M6 X 12 © é_»- [312-TP BET M6 X 12 1
34 | GB2-1-2-4 SCREW © ¢ 30 T FFFT AT 1A SR MR 1
35 | GB2-1-2-6 SCREW <.} 610 T FFFF AT A B S AR ET 1
36 | GB65-85 SCREWM6 X 12 57151 120. 5/ BEET M6 X 12 1
37 | GE1900-2-9 THRUST COLLAR ¢ 5 -14317! 4 FAh R 1
38 BEARING 80302 & 80302 2
39 | GB2-1-2-32 SCREW Bl B e iR 4
40 GE] 900 2 17 TOP STALK EMPRESS BEARINGS FIX LR R ST AR 1
41 | ¢ ) o S SENSOR e IR 1
42 GBSiS ss SCREW M4 X 12 5L .40 Y1Lon IEETMA X 12 i
43 | GB67-85 SCREW M6 X 8 . BE4ET M6 X 8 1
44 | GEI1900-2-10 MAIN SHAFT SENSOR COVER ! * A W FR TF 1
45 | GB70-85 SCREW M4 X 16 BEET M4 X 16 4
46 | GB65-85 SCREWM4 X 8 S &)V ip By j PEET M4 X 8 1
47 | GE1900-2-11 HANDWHEEL SETSCREW A 2 20- - T EET 1
48 | GB73-85 SCREW M6 X 6 BEET M6 X 6 )
49 | GE1900-2-12 PULLEY H 1212~ 210- T 1
50 | GE1900-2-13 SPRING ~AF-0100 Y FAs 5 o 1
51 | GB879-86 SPRING PIN | W4 x 14 1
52 | GB73-85 SCREW M4 X 5 EETM4 X 5 2
53 | GB73-85 SCREW M4 X 3 TEET M4 X 3 2
54 RUBBR RING 0 Bl 4 20 X 2.4 1
55 | GB2-1-3.5-0 NEEDLE BAR ! EHFF 1
56 | GE1900-2-18 REVOLVE CODER FIX T B A B 2 I 1
57 | GB2-1-3-1 NEEDLE ROD METAL (514 ¢ B EE 1
58 | GB2-1-3-2 NEEDLE ROD LOWER ME TAL HFTE 1
59 | GB2-1-3-3 NEEDLE BAR THREAD GUIDE R 2 d 1
60 | GB6170-86 NUT M4 B M4 8
61 NEEDLE BAR CONNECTING ASM. 3 3 1
62 | GB2-1-3-7 NEEDLE BAR CLAMP | R 1
63 | GB65-85 SCREW M4 x 8 R M4 X 8 1
64 | GB2-1-3-9 SQUARE BLOCK BT 2 e 1
65 NEEDLE DP X 5 #11 #DP x 5 #11 1
66 NEEDLE DP X 5#14 £ PP X 5 #14 1
67 NEEDLE DP X 5#16 PP x5 #16 I
68 NEEDLE DP X 17#19 £ PP X 17 #19 1
69 | GB69-85 SCREW M2.5 X 5 & PRET M2.5 X 5 1
70 | GB67-85 SCREW M3 X 4 IRET M3 X 4 1
71 | GB5781-86 SCREW M8 X 16 PRET M8 X 16 1
72 | GE1900-2-14 BOBBIN WINDER DRIVING WHEEL FE AR 1
73 | GB73-85 SCREW M5 X 16 ' BEET M5 X 16 2
74 | GB2-1-2-31 SCREW il i BRET 1




3. PRESSER LIFTER COMPONENTS

VI 5 .




Ref.No. Part No. {5 Description £ Amt &t
1 c1900. 4 PRESSER LIFTING SOLENOID ASM. MR - OHLST 1
2 | GE1900-3-16 LOWERING FOOT |4} .04 20 RN 1
3 | GE1900-3-14 LOWERING ARM 1 4! T ERE 1
4 GE1900-3-15 CONNECTING LINK F TR TR 4 1
5 GE1900-3-1 CONNECTING SHAFT [H/ 1. () U« FaEe, fREHE S8 1
6 GE1900-3-2 FETURN SPRING HOOK ‘1! FAE:, fE L 1
7 GE1900-3-3 LINKD | % >4 FoER, HiEMISZ AT 1
8§ | GE1900-3-4 SOLENOID LINK '“/ ! 15 FEINEE ) S AP AT 1
9 GE1900-3-5 LINK B FREMSE ) 3 AT 1
10 | GE1900-3-6 LINKC 1Y) - 10} iR E AL S EFF 1
11 | GE1900-3-7 LINKA [+ ' Tk, IHHRMSER 1
12 | GB65-85 SCREW M4 X 8 ! BT M4 X 8 1
13 | GB97.1-85 WASHER 6 /& O 6 2
14 GB2-1-1-40 RUBBER BUSH HLE B 1
15 | GE1900-3-8 PRESSER SENSOR SLIT | =4 I
16 | GB65-85 SCREW M4 X 6 BRET M4 X 6 1
17 | GE1900-3-9 OIL PUMP SUPPORT 5% nh R ETHF 1
18 | GB2-1-4-17 CONNECTING ARM \ 5 ey 1
19 | GB96-85 WASHER 4 HuE 4 1
20 | GE1900-3-10 SPRING FAEe, FRIEME i 1
21 | GE1900-3-11 MAGNETPIN % | 5 12 3 F D PR BT 1
22 | GB2-3-6-7 SHAFT BLOCK SHAFT 7) 7 ¢ TR A M 1
23 | GB6170-86 NUTM6 N Sg) SO310-5F HREF M6 2
24 | GB91-86 PINI6x12 B! SI H1.6 X 12 2
25 | GB2-1-4-18 HINGE SCREW TR 2B O R T 1
26 | GE1900-3-18 HINGE SCREW T HE AV Al fr AR T 1
27 | GB2-1-5-6, THRUST COLLAR ASM. Tl B 2
28 | GB73-85 SCREW M4 X 5 25T M4 X 5 4
29 | GB2-1-1-47 HINGE SCREW HIL B4 S AT R AT R T 4
30 | GB2-1-4-30 HINGE SCREW 5 D1 000 6 FE P EEAT S i W T 2
31 | GEI1900-3-13 PLATE 14| T e % 4 I
32 | GB65-85 SCREWM4 x 8 553 | 10 H YO HRET M4 X 8 2
33 | GB70-85 SCREW M6 X 20 HRET M6 X 20 1
34 | GB70-85 SCREW M6 X 20 E BRET M6 X 20 1
35 | GE1900-3-12 STUD H 16 HE M 52 0 52 B Y 1
36 | GB77-85 SCREWM6 x 8 S>8150 821 -1 B2ET M6 X 8 2
37 | GB65-85 SCREW M6 X 12 Y1912 BRET M6 X 12 4




4. SHUTTLE DRIVER SHAF COMPONENTS

TR IR s 5

2 A A

£ /<\ ‘

16 (\ \ ‘

| e 34 \)

- % b
PR g.
Lt

N, 33 Y 37
/ 2 //

IR MR |

19

L
\
NN
\
B
:

N oA




Ref.No. Part No. {42 Description 2R Amt $ &
1 GE1900-4-1 OSCILLATOR 14\ - O~ Tl ke 1
2 | GEY00-2 SHUTTLE ASM. |4} B 1
3 GB2-1-3-24 SHUTTLE R 1
4 GB2-1-5-31 SHUTTLE NEEDLE OUTER RING [0 612 960 |t peg 41 B 1
5 GB2-1-10-23 SHUTTLE LUBRICATING PLATE BHE WESENR ! 1
6 GB2-1-10-24 SHUTTLE FELT 1 R A e 1
7 | GB65-85 SCREW M3 X 5 BT M3 X 5 2
§ | GB2-1-5-32 WASHER 'o e PR R 4 1
9 OIL WICK © BiiiE:) 1
10 | GEI1900-4-3 WASHER | T 1 R 1
11 VINYL PIPE © RO 1
12 GB2-1-5-26 SHUTTLE RACE LATCH, LEFT RS ERF 1
13 GB2-1-5-27 SHUTTLE RACE LATCH, RIGHT # RS AR T 1
14 | GB-1-5-28 INNER HOOK PRESSER SPRING WK SR FHE A 1D 2
15 GB819-86 SPRING PIN M2.5 X 16 2.5 %16 2
16 GB2-1-5-21 INNER HOOK PRESSER M PR 24 1
17 | QEVF00-qLiLie BEARING (A) 9242/8 1411 & 9242/8 (31911 3
18 | GEI900-4-2 OSCILLATING ECCENTIC SHAFT * T il 1 1
19 | GB2-1-5-1 CRANK ROD ASM. # 1o L AERT 1
20 | GB-1-5-2 CRANK ROD COVER ARERT R 1
21 | GB2-1-5.1-0 CYLINDER ARM CAP | = %) -\ & R 1
22 | GB119-86 PIN2x 10 '° E B2 %10 1
23 GB2-1-5-30 HOOK COVER PRESSR SPRING A | bidz L e 1
24 | GB2-1-5-29 HOOK COVER PRESSR SPRING B BEE N 1
25 | GB2-1-5-11 LOWER SHAFT REAR METAL T 1
26 | GB2-1-5-10 LOWER SHAFT GEAR A ASM. TR 1
27 | GB2-1-5-9 LOWER SHAFT |25~ C Tl 1
28 | GB73-85 SCREW M4 X 5 BEETM4 X 5 1
29 | GB117-86 PIN3 X 6 H3IX6 1
30 | GB73-85 SCREW M4 X § 24T M4 X 5 2
31 | GB2-1-5-8 LOWER SHAFT THRUST WASHER T 1
32 DRIVER ASM. |7 . ML l
33 | GB2-1-5-33 SHUTTLE DRIVER WAt 1
34 | GB70-85 SCREW M5 x 12 BEET M5 X 12 1
35 | GB2-1-5-23 SHUTTLE UPPER SPRING [ |4 | WRER 4 1
36 | GB73-85 SCREW M6 X 6 24T M6 X 6 2
37 | GB65-85 SCREW M4 x 12 5 =31 1T BEET M4 X 12 2
38 | JHI-1 INNER HOOK R l
39 | GB77-85 SCREW M6 X 8 25T M6 X 8 1
40 | GB2-1-5-25 SHUTTLE RACE ADJUSTING SHAFT BT A 20 1
41 | GB2-1-5-34 BOBBIN | 25+ 1)1 Heh !
42 | JH1-1 BOBBIN CASE ASM. w5 1
43 | GB2-1-5-6 THRUST COLLAR CTRhETS 1
44 | GE1900-4-4 THRUST COLLAR ! A VI EE R ET R 1
45 GE1900-4-5 THRUST COLLAR T e E 1
46 | GB73-85 SCREW M4 X 5 <= (- | | -7 AT M4 X 5 2
47 | GB6170-86 NUTM6 NS b6 WEEE M6 1
48 | GB896-86 RING 9 | 141 9 1
49 | GB2-1-5-3 HINGE SCREW — AT AT 1
50 | GB67-85 SCREWM25 X 4 S/ WEET M2.5 X 4 2
51 | GB65-85 SCREW M4 X 6 Vi 4T M4 X 6 1
52 | GB65-85 SCREW M4 X 12 957 |1 0HHY WEET M4 X 12 1
53 | GB65-85 SCREW M6 X 12 4T M6 X 12 1




5. WIPER MECHANISM COMPONENTS

YIRSy

7
Ref.No. Part No. {5 Description E Amt B8
1 GB2-1-4-20 WIPER CONNECTING LINK T 2RIEAT 1
2 GB2-1-4-24 WIPER CONNECTING PLATE LR T 1
3 | GB2-1-4-22 SPRING ! BRI 1
4 GB2-1-4-25 OIL SHIELD CAP P LR Bl ihiE 1
5 GB2-1-4.2-0 WIPER CONNECTING ARM ASM. PTRERATH | 1
6 GB896-86 RING 3.5 ' P48 3.5 1
1 GB2-1-4.3-0 WIPER ASM. \ T EAT 1
8 GB65-85 SCREW M4 X 8 BT M4 X 8 1
9 GE1900-5-1 WIPER BASE PLATE PR AT TR 1
10 | GB2-1-4-23 WIPER CONNECTING SCREW PRERFTAT RO IRET - 2 1
11 | GB896-86 RING 3.5 ' P48 3.5 2
12 | GB2-1-4-21 ‘HINGE SCREW LT R ATIZET 1
13 | GB2-1-4-21 HINGE SCREW P e FEFF RO AT IR ET 1




6. TENSION RELEASE & THREAD TENSION COMPONENTS

Ze5K SRy

FE Part No. {45 Description i Amt ¥

1 GE1900-6-1 STOPPER -1 330 P £ 5 Ao 1
2 GE1900-6-2 CONNECTING BAR ! ! P £ R o 1 1
3 GE1900-6-3 TENSION RELEASE LINK | e £ 1) B R AT 1
4 GE1900-6-4 TENSION RELEASE ADJUSTING ARM LR 2
5 GB2-1-4-29 TENSION RELEASE BAR | TRAERFT 1
6 GB2-1-4-27 THREAD TENSION ARM TR ERAT FHT 1
7 GE1900-6-5 PRESSURE SPRING | WEREE 1
8 GBY6-85 WASHER 4 WP OYE 21 iy 4 1
9 GB70-85 SCREW M6 x 20 %< b <! HEET M6 X 20 1
10 | & E 19006~V TENSION CONTROLLER ASM. Je LR 1
11 GB2-1-4-2 SECOND THREAD TENSION ROD Yo 2l 2% B AT 1
12 | GB73-85 SCREW M3 X 5 < ° ¢ ‘ ‘ BEETM3 X S 1
13 GB2-1-4-1 THREAD TENSION ROD, LARGE e £ 2% BE 1
14 GB2-1-4-6 THREAD TENSION DISK PRESSER Je e P Ll B 1
15 GB2-1-4-5 THREAD TAKE-UP SPRING % P Bk 1
16 | GB6170-86 NUT M5 ¢ 2 BE M5 1
17 | GB97.1-85 WASHER 6 4,/ (7. L O HE 6 ) 1
18 | GB2-1-4-7 TENSION SPRING £~ g ) Jesk s o O 1
19 GB2-1-4.4-0 THREAD TENSION NUT' =2k ) e 2k 25 AT E B 1
20 GB2-1-4-8 ROTATING STOPPER & 7%1,0. 1724 000 e 2k B ELE 1
21 GB2-1-4-12 THREAD TENSION DISK A 3!7(p- 012 -da2 e 2k Hi 2
22 | GB2-1-4-3 THREAD TENSION DISK PRESSER [~ 7! 722 S E BRI R 550 o)) 1
23 | GB2-1-4-4 TENSION RELEASE PIN | JL BN R ET 1
24 | GB2-1-9-16 SUSPENSION SCREW AL B RLAT hr T B A T 1
25 | GB2-1-4-21 HINGE SCREW P LR E A A i ET 1
26 | GEI1900-6-6 HINGE SCREW ke e hr AT s b A WEET 1
27 GE1900-6-7 HINGE SCREW e B R AT b i MR ET 1
28 GE1900-6-8 HINGE SCREW e £ W3 Y b o MR T 1
29 GB65-85 SCREW M4 x 8 ! BT M4 X 8§ 2
30 | GB65-85 SCREW M4 X 8§ WEST M4 X 8 2
31 GB65-85 SCREW M4 x 10 K O 4T M4 X 10 1

10




7. TENSION RELEASE & THREAD TRIMMER MECHANISM COMPONENTS

11



Ref No| Part No. {5 Description 2k Amt B it
1 GE1900-7-1 CAM FOLLOWER STOPPER 14/-0 %40 ( 2k 1
2 | GE1900-7-2 SOLENOID ARM 1!~ 257 '_‘J, TR L AR PAT !
3 | GE1900-7-3 CONNECTING ROD' '+ “2/ BRI AF 1
4 | GE1900-7-4 CONNECTING BAR 41~ = B IEAT ‘ 1
5 THREAD TRIMMING SOLENOID ASM. FAERIRERER - 09T ]
6 GE1900-7-22 SOLENOID THSTALLING ASM. PA%%E&%&%E%E 1
7 SOLENOID FOR THREAD TRIMMING PR R 6 1
8 SOLENOID RUBBER 110 - 45204 s 5 Rz 1
9 | GE1900-7-24 NUTWV5-0b o410 - 54 A 2 HRUTA R Bk L B 1
10 | GB6170-86 NUTM4 M bodooos - 5 02 R} M4 2
11 | GB6170-86 NUT M6 w3 (o WA B} M6 1
12 | GBY97.1-85 WASHER 4 ' Y35 00 s Bl 4 2
13 2POLENYLOWPLUG MK 034k o B i 1
14 CAM FOLLOWER ASM. H¥ 03 /6902 - & fi sk 2
15 | GEI900-7.1-0 CAM FOLLOWER ASM. {4 | - 0¥ 76,0 B LR IR ALAT e 1
16 | GEI1900-7-5 THREAD TRIM LINK SPRING |4/1- 04200 By LR VEFT E AR 1
17 | GE1900-7-6 THREAD TRIMMER CAM £24 0121 0. boo EUEE 1
18 | GE1900-7-7 THREAD TRIMMER SHAFT ¢ 2 05,7100 B £ R KT RS T 1
19 | GB73-85 SCREW M5 X 30 o2 - T BRETMS X 30 1
20 | GE1900-7-8 SOLENOIDPIN 1. {3 41 A5 etk P e 1
21 | GB2-1-34 NEEDLE PLATE | n S- 1550 EHi 1
22 | GE1900-7-9 NEEDLE ROD CRANK WASHER / o] B £ RS 1
23 | GB2-1-2-5 CLOTH PLATE WASHER £1 11&- 804 o EFAT i vt B 1
24 | GE1900-7-21 TENSION SPRING ADJUSTING SCREW B KA TR IR ET 1
25 | GE1900-7-10 THREAD TRIMMER LINK &/ t{/_ 715 o W £ R 1
26 | GB2-1-3.3-0 THREAD CUTTER LEVER ASM..LARG $HEBY LR T ALIFA 214- 28004 1
27 | GB2-1-3.2-0 THREAD CUTTER LEVER ASM.,SMAL SHRETES FATAF A ogrs. 280 1
28 | GB2-1-3-19 THREAD CUTTER LEVER RING SR AT AT RS (o0 L6 1
20 | GB2-1-3-18 THREAD CUTTER LEVER SHAFT E AR L AT AT il 4 1
30 | GB2-1-3-16 MOVING KNIFE LINK AR B e TR -0 1

=31 | GB2-1-3.4-0 MOVING KNIFE ASM. T-280-0 R T) - 1
32 | GB2-1-3-15 MOVING KNIFE WASIIER L= 2 8¢ iR By sl T AR 1
33 | GEI1900-7-19 TENSION RELEASE ARM PIN PRIk ShAT IR ET 1
34 | GB6170-86 NUTM6 WG bl 50 H10-5 R B M6 1
35 | GB70-85 SCREW M4 X6 f/' o0 bog- TF PEET M4 X 6 2
36 | GE1900-7-20 TRIPPING LEVER TENS!ON SPR_ING FHEMEME 2 e 1= 350 1
37 | GB2-1-3-17 FIXING KNIFE ¥ 24 24 - R LR E 7] 1
38 | GE1900-7-11 ROLLER D 258+ -LHW- '_ Bk 1
39 | GEI1900-7-12 ROLLER SHAFT D) z S B8 -+ HW - 50 B SR A A AT R ET 1
40 | GB6170-86 NUTM5 wM bosogo!l -5 BB MS 1
41 | GB6170-86 NUTM4 /% &1 [0920-5P Bk M4 1
42 | GB6170-86 NUTM4 V561 Q129 -57 B} M4 2
43 | GB6170-86 NUT M5 v : ) o M5 1
44 | GB896-86 E-RING 5 R ¢ < P40 5 1
45 | GB97.1-85 WASHER 5 HE S 1
46 | GB2-1-3-14 HINGE SCREW 5D 1. R TES DI Te: 23] 1
47 | GE1900-7-13 HINGE SCREW T WA BB ET 2
48 | GB2-1-7-4 HINGE SCREW <D rs DY LT R Bl (kR ET 1
49 | GEI1900-7-14 HINGE SCREW < 1) & T A et T AT R B2 ET 1
50 | GE1900-7-15 HINGE SCREW <D | | ¢ B LR EAT R Sh B BT 1
51 | GB2-1-3-6 SCREW 551060 210-TF e ANEFARIRET 2
52 | GB-68-85 SCREW M4 X 6 S5 | {o bHO-T7 HR4T M4 X 6 4
53 | GB2-1-3-20 SCREW S$56/10430 - 17 .y R IT L AL R ET 1
54 | GB68-85 SCREW M4 X 6 553110340~ | BRET M4 X 6 1
55 | GB68-85 SCREW M4 X 8 55 3 1{0 BUQ-5F WEET M4 X 8 2
56 | GB68-85 SCREW M5 X 10 55,1 208 20 - SF EETMS X 10 2
57 | GB67-85 SCREWM3 X 4 < $30 Q0 4Y/0 IRETM3 X 4 2
58 | GB68-85 SCREWM4 X 6 2 <51 /0 7! e HEET M4 X 6 1
59 | GB77-85 SCREWM6 X 8 < c@l=so82t -1 BALT M6 X 8 1
60 | GB77-85 SCREW M6 X 10 ) ol O PEET M6 X 10 2
61 | GB97.1-85 WASHER 4 WA QY50 D . g 4 1
62 | GEI1900-7-16 WASHER w7 22 ST TR ek IR AT BB 1
63 | GB2-1-3-5 NEEDLE HOLE GUID 6 242 6 - ZB0- 020 /NEFIR 1
64 | GB2-1-5-6 THRUST COLLAR €% 0800 B¢ - SH T4 1
65 | GB73-85 SCREW M4 X 5 24T M4 X 5 2
66 | GE1900-7-17 THREAD RELEASE ARM |4 [- © * o o1 PR EAT 1
67 | GE1900-7-18 TENSION RELEASE NOTCH £ > Soro- Vo BRI ES R 1
68 FIRST THREAD TENSION ASM m l 1 L § \ 231 | BERRE 04 1
69 | GB2-1-4-10 TENSION NUT, NO.1 A 3127 2. 0o2 BY £ e £k TR BF 1
70 | GB2-1-4-12 THREAD TENSION DISK 4 .-; 116~ 2 12-000| FBiR 2
71 | GB2-1-4-11 THREAD TENSION ROD # =, .357-000 B £k e LR R AT 1
72 | GB2-1-4-9 FIRST THREAD TENSION SPRING BERBE A1115-232- Qo 1

12




8. FEED MECHANISM COMPONENTS

HE 5




Ref.No. Part No. {4 Description 30 Amt ¥t
1 GE1900-8-1 CROSSFEED ARM ™ L -1 0004 FE AR REERT 1
2 GE1900-8-2 DROSSFEED GEAR | ] | - 10505 EEREINE 1
3 GE1900-8-3 LENGTHWISE FEED ARM |4/ _|0lo> e85 TR E B ]
4 GE1900-8-4 LENGTHWISE FEED SHAFT 141- 10297 BTN & 1
5 GE1900-8-5 LENGTHWISE FEED GEAR 14| -104 03 BN 1
6 X FEED STEPPING MOTOR X- Al 1
7 Y FEED STEPPING MOTOR !/ -/ 2.4 0% Y- L 1
8 | GE1900-8-6 CROSSFEED SENSOR SLIT |4/ -/1 504 Ao B I s i )y 1
9 | GE1900-8-7 SENSOR INSTALLING BASE 4/~ {1302 ARG K HE LT B 1
10 | GE1900-8-8 LENGTHWISE FEED SENSOR SLIT 4/.50v.2| 45 5 sz 1
11 | GE1900-8-9 SENSOR INSTALLING BASE/“ | - 11 &0} A5 45 B0 JOE G LR e 1
12 | GE1900-8-10 CLOTH FEED SULPPORT PLATE 14 | \@30% | %AniEF X&R 1
13| GE1900-8-11 CLOTH FEED PLATE |4 (~108!| AR 1
14 | GB2-1-6-16- FEED PLATEA |t/ -1610U% AR 1
15 | GB97.1-85 WASHER6 WFE Q2 10{b-5D I8 6 1
16 | GB73-85 SCREW M3 X 5 5980 n‘ : ; 2. TP WRET M3 X 5 2
17 | GB2-1-3-9 SQUARE BLOCK # |4/ - =P AP gk b 1
18 | GE1900-8-12 SLIDE BLOCK STUD |35 - r\ 106 4 B T I B 1
19 | GE1900-8-13 BUSHING, REAR 3 7509 -107 0= 54 T U RS 2
20 | GB2-1-6-24 HINGESTUD 135-1}ypY SR AT R 1
21 | GB2-1-6-15 CLOTH FEED PRESSER PLATE 135 - (29> | i6AHSE A i 1
22 | GB2-1-6-12 SUPPORT PLATE L2 5~ 18903 FERZR R B R 1
23 | GB2-1-6-10 FINGER GUARDE 1%5- % 2 104 RS A 1
24 | GB2-1-6-22 REED RIVING ARM SHAFT /35 - (6299 5 45 AT I
25 | GB2-1-6-11 BALL RETAINER R 25Uf- 7 o oo i R BR R R 1
26 WORK CLAMP FOOT MOUTING BASE W18 3F2549-1B0-c0 7
27 | GB97.1-85 WASHERA A7 S51.180. DA HE 8 2
28 | GB65-85 SCREW M6 X 1255 (151 210-57 HET M6 X 12 1
29 | GB70-85 "SCREW M6 X 10 5561 5114 2-TF 5T M6 % 10 1
30 | GB68-85 SCREW M4 X 8 5561 10Y 00 - T4 BETM4 X 8 6
31 GBS818-85 SCREWM4 X 5 5561 j0Y B Q- Df W5 M4 X 5 1
32 | GB896-86 E-RING 6 RE-0 3 000 .KO. 4 6 2
33 | GB68-85 SCREW M4 X 8 ¢ 52 | 104922 -5/ BAET M4 X 8 5
34 | GBY7.1-85 WASHER 6 5,81 50 <lo - T HH 6 1
35 | GB68-85 "SCREWM5 X 6 <<3110YI Yo _TF BETMS X 6 4
36 | GB2-1-6-1 FEED BRACKET |25 - [* 80 AR 1
37 | GB2-1-6-4 LIFTING LEVER, RIGHT ! =" /" R 62 AL AT 1
38 | GB2-1-6-3 LIFTING LEVER, LEFT | -~ - 'O~V JE MR A AT A 1
39 | GB2-1-6-2 LIFTING LEVER SHAFT ! 35 - 110 JE MR FTAT T4 1
40 | GB2-1-6-5 SPRING SUSPENSION 125 - {55 5/ JERE T hrEE 8 1
41 GB2-1-6-9 WORK CLAMP FOOT FACE PLATE FEMER 125~ 15809 1
42 | GB2-1-6.1-0 LEVER DRIVING PLATE ASM. 1351525 P B 2
43 | GB2-1-6-6 CLOTH PRESSER SPRING |/ /.0 5“0 PR T it % 2
44 | GB2-1-6-8 WORK CLAMP FOOT, RIGHT | %~ '0927 | s 1
45 | GB65-85 SCREW M4 X 6 5% /(00 |0- TF BRET M4 X 6 1
46 | GB70-85 SCREW M6 X 10 BET M6 X 10 1
47 | GB2-1-6-7 WORK CLAMP FOOT, LEFT | © - /&5 = O+ iR Col © 1
48 | GB68-85 SCREW M4 X 8 5721 {09 20~ T# HET M4 X 8 2
49 | GB65-85 SCREW M4 X 6 5< () 10b(0- 17 BT M4 X 6 3
50 | GB77-85 SCREW M6 X 6 =M PO LI Glz ~ T4 BETM6 X 6 2
51 | GB77-85 SCREW M6 X 6 SM B0 5Ok 12 -TF BAET M6 X 6 2
52 | GB77-85 SCREWM6 X 5 55 Bbboplz -7/ B2ET M6 X 5 2
53 SENSOR HD@I 12509 -< % 1
54 PHOTO SENSOR FeHL TR 1
55 | GB818-85 SCREW M4 x 12 104d 23] AT M4 X 12 1
56 | GB818-85 SCREWM3 X 12 S 40317291, 5¢ AT M3 X 12 1
57 | GB818-85 SCREWM4 X 8 S5Y 110 315.57 BRETM4 X 8 2
58 | GB818-85 SCREW M4 x 8 5541 |03 15-57 BRET M4 X 8 1
59 | GB65-85 SCREW M4 x 12 456/ /1{40. 57 AT M4 % 12 8
60 | GB97.1-85 WASHER 4 Hujg 4 8
61 | GB70-85 SCREW M6 X 20 5 M b0 51 BO.2- 17 BEET M6 X 20 1

14

oo s

TR



9. LUBRICATION COMPONENTS




Ref No. Part No. {1+ Description FxS Amt B R
1 GE1900-9-1 OIL SHIELD |4 { - {02 Ml 2 4145 ah B e |
2 GE1900-9-2 OIL SHIELD 14¢ .14 7 0! T Al P A B !
3 GE1900-9-3 OIL FELT 1Y |- [ Y 200 L HLE i 6 1
4 | GEI1900-9-4 FELT PRESSER |4 | - 11y &4 H L it I
5 GB818-85 SCREWM4 X 5 55 UYIlp515-5¢ PAET Md X 5 |
6 GBG65-853 SCREW M3 X 10 56 b1 292 30- 57 BEFTMS X 10 1
7 GE1900-9-5 OILFELT £2504_210 - o0 T 1
8 ONCE THROUGH OIL FELT 25 - 29093 AT 06 X 560 |
9 SHUTTLE ONCE THROUGH OIL FELT e 135. 20357 1
10 | GB2-1-10-29 OIL GAUGE B3 50/-710-t00 ELAT I b AL 7 2
] GB2-1-10-6 OIL WICK PRESSER 81419 - 026 -0 ek ak 3
12 | GB2-1-10-4 OIL WICK PRESSER B 3506 - 280.000 RN LIRS |
13 | GB2-1-10-15 OILFELT B3s0%.2 PILJ; 1] il 6 1
14 | GB65-85 SCREW M4 X § <5y f BLET M4 X 8 2
15 OIL WICK 8 20000 i ©2.5 X 1800 1
16 | GB2-1-10-7 BALANCE LUBRICATING PLATE Pl ez B A 5 508 - 18000 ]
17 | GB2-1-10-5 NEEDLE ROD CRANK LUBRICATING Lk 62559 . 280 .00 2
18 | GB2-1-10-8 BALANCE LUBRICATING o P £G B4 il i |
19 VINYL TUBE'S £ - 500000 1~ (0 A 3 X 700 I
20 VINYLTUBE B¢ . pooom - 00 R @6 X 720 |
21 OILWICK (g, 2542 Q0J- O AL 92,5 X 1600 I
2 CABLE BAND €A -35 0080} .02 Hi4LAE 2
23 GB65-85 SCREW M4 X 6 SSUIHIo3S - SP HEET M4 X 6 2
24 | GB6S-85 SCREW M4 X 20 55 (092 12057 BT M4 X 20 |

16




10. SENSOR & EXTENSION CABLE COMPONENTS

TRk ETL 24y

1
S 1]
2
- ]
3
: S C CIZHE
4 ?'_ 10
CHEN: ! /| ‘EI@ 10
5
| 12
Cam: i T 11
6
=D it ¥ =]
i
SIS =] |
=0
Ref.No. Part No. {45 Description ¥ Amt ¥ &
1 MOTOR ORIGIN CHECKING CORD B TL B o5 s 00 PR 1
2 PEDAL PANEL SWITCH CORD EREEHR T R4 1
3 UP NEEDLE (OPPOSITION)CHECKING CORD RS A A 1
4 HEAD GROUND CABLE A ASM. Bz A 1
5 HEAD GROUND CABLE B ASM. Heli#k B 1
6 OUTER PRESSER SENSOR CABLE ASM. L AR 1
7 CODER ECTENSION CABLE ASM ISRy MO - 1
8 CABLE BAND £A& 35 Q040 -00 AL !
9 CABLE CLIP H X 0015000- 0§ ML % 1
10 SCREW €SY/103is- 2 WBET 1
1 CABLE CLIP {4 X Q015 DCO -0« 24 e 3k 1
12 CABLECLIP H X 00 SO - OH R4 e 3k L

17




11. THREAD STAND COMPONENTS

% 3t P g

2
3

G

4U

i 4
— T
l 5 :
i
!
|
|
1
l
|
| [
J [~
L _ _ _

Ref.No. Part No. {F5 Description 2% Amt B &
1 THREAD STAND ASM. 224 - 20359 B Foho 4 1
2 GB2-1-11-14 SPOOL RETAINER 719 . 310 e 2
3 | GB2-1-11-19 SPOOLPIN 279 . 3000 & Lhilthly oo 2
4 GB2-1-11-25 SPOOL REST CUSHION 7 7 %- 3003 AL R 2
5 | 6B2-1-11-24 SPOOLREST 7- 0 . 30 BOY &l Aoole )
6 GB65-85 SCREWMS6 X 16 < M 506 | 610 - 54 B2ET M6 X 16 2
7 GB2-1-11-18 THREAD GUIDE ARM JOINT 719 . 20305 | ZeARHEHr iz i 2
8 GB2-1-11-20 SPOOL REST ROD RUBBER CAP RIS AFIE 7095 Y0 1
9 GB2-1-11-22 SPOOL REST ARM 2179. 3550% o A0 8 o 4 2
10 | GB2-1-11-15 SPOOL RESTROD, UPPER 7 7 g . 2oun@d | S EIr#F 1
11 GB2-1-11-16 SPOOL RESTROD, JOINT 717 @ - 21204 | S irskE 1
12 | GB65-85 SCREWMS X 14 SM YOS 1405 . - BEET M5 X 14 2
13 | GB6170-86 NUTMS MM 6050 a0l - € IR B M5 2
14 | GB2-1-11-17 SPOOL REST ROD, LOWER T2 - 20209 | it 2
15 | GB2-1-11-21 THREADGUIDE 7 7 Q - 2|2 O9 LRI T L LA 2
16 | GB93-87 WASHER 5 W5 051000 2- K/ g S 2
17 | GB6170-86 NUTM5 JM bo500 - 5€ B} MS 2
18 | GB6170-86 NUTM16 x 125 &/ M (1,05 YEREMI16 X 1.25 1
19 | GB97.1-86 WASHER 16 \,) £ 130 2600~ 50 HIE 16 2

18




12. CONTROL BOX COMPONENTS

Pl 4y

19



—

Ref.No. Part No. {2 Description i Amt F bt
1 MAIN CRCUIT BOARD ASM.. A DS 5¢ 1
2 SERVO CIRCUIT BOARD ASM., A PRI I
3 POWER CIRUIT BOARD ASM. H 9 i y 1
4 POWER CIRUIT BOARD ASM., A Meeo 1
5 CONTROL BOX T S A 1
6 CONTROL BOX COVER ASM. HBHEIE M 002 . O |
7 CONTROL BO PANEL BgmEmE Moo, 594 '
8 SEAL A weibgrgg M [
9 SEAL B M 3002 3y / 1
10 FAN ASM. AL 1
11 POWER TRANSFORMER A ASM. TEEMZY 0 - 1
12 POWER TRANSFORMER B ASM. TER MBEF0( I
13 CORD FITTING PLATE R 17 X I
14 PE MARK LABEL BE LM 200l 000 1
15 LABEL mE OM - 20| o 1
16 EARTH MARK gL c 95 01 - 2 > 1
17 STICKER (LARGE) EMH €9 609. 003 .00 2]
18 CABLE BAND L EN 95 @ B04- 00 |
19 WASHER 5.5 X 12 X 0.8 g 4
20 TERMINAL BASE BeRE HK-05Y 2
21 FAN FILTER ME WM. oo Bboo- 1
22 SPACER FIPRIBET VX oo 4
23 SPACER [l B R ET R 4
24 BUSH ekl M 1
25 BUSH gk Ux anY 1 ao-o0 !
26 CABLE BAND 150 LAY 2
27 FLANGE NUT #BE VM. 203400 F 4
28 NUTM3 VM (o2 i F} 2
29 SCREWM3 X 6 5L YO0 L& ~° BT 4
30 SCREWM3 X8 2| 403089 - 5T 4
31 SCREW M4 X 8 HRET 4
32 SCREWM4 X 105, 40410 9 BRET 7
33 CORD STAPLE Ha 7
34 SCREWSM Y031 51 - 2K iR ET 4
35 SPRING WASJER w= O 21 O+ 02 Hapg 4
36 SCREW M4 X 8 < | E]- BT 4
37 SCREW M4 x 10 BET 2
38 SCREW M4 x 107 & 19710512 5T 6
39 SCREW M5 x 10 SL405108) - 56 HRET -

40 SCREW M3 X 0.5 X 35 SM 1032 50))_5¢ ") 2
41 CABLECLIP U X (01 2 200-0F fH LAl l
42 WOOD SCREW S K 3Y@, 2 OO | WET 2
43 SWITCII WIRTER 1
44 NUT M6 g B 4
45 SCREW M6 X 50 < /1 =, T 4
46 WASHER W PO bS5 | a0 g 4
47 SPRING WASHER "/ / g 4

20




—_

13. OPERATION BOX & PEDAL COMPONENTS

A AR 5




ef. No. Part No. {5 Description ¥R Amt % i
1 #01 OPERATING BOX A ASM. ™ & 510, 540 p6d  sasrishl&in 1
2 H02 OPERATING BOX B ASM. M{510. 5% . BRo | Hxishl&sn 1
3 OPERATION CIRCUIT BOARD ASM. B MEL0b -S%0 . OF 1
4 # 01 OPERATIONG PANEL SHEET(CHINA) HR3CHEE (2002 - 590 .oof 1
5 | o2 OPERATIONPANEL SHEET(ENG) LR M2 009 -S90 .onf 1
6 GE1900-10-2 OPERATION BOX A BRERE 4010590 000 1
7 GE1900-10-3 OPERATION BOX B BHEEEE M0 - 580 .00 1
8 OPERATIONG PANEL PLATE. mwwR Molze-5% .0 1
9 SCREW B4 SL HO20BB].-4F 4
10 TAPPING SCREW Spugta) sT U0 L1 -OFf 4

- 11 CABLE CLIP i £ AGS02RB0S - 1
12 SCREW e SV Y03 1006 1
13 SCREW BE SK 33837 oo 4
14 WOOD SCREW BT o2 3YBLool -5 ¢ 2
15 ACCESSORIES PART ASM. EfE MB<99. 5 90.0A 1
16 ACCESSORIES PART A ASM. EHE Mgsgq. S90.AF 1
17 FUSE 10A W22 10A H FOO1 50| 0« 02 1
18 FUSE e Wi 22 1
19 FUSE 10A W 10AE P53 24 1
20 VOLTAGE INDICATION CARD, A BERTF M 3004 -511- 00# 1
21 VOLTAGE INDICATION CARD, B HBEERF M 2003 SPO 1
22 1-PEDAL ASM. B R I RLAEES 1
23 | GE1900-10-4 PEAL SWITCH FRAME B s R R s 1) 1
24 | GEI900-10-5 PEAL SWITCH LEVER B O 1
25 . PEAL SWITCH CABLE ASM. BHE MAni. 590 1
26 SENSOR I 2
27 CABLE CLIP HX 01220008 2 1
28 | GE1900-10-6 SPRING K29 03 - 210-vp00 s S S B R AT L T4 1
29 | GE1900-10-7 HINGE SCREW 51080032\ - TH B s R AT B B 4T 1
30 | GB65-85 SCREWM4 X 6 SM 494000]-5C 5T M4 X 6 1
31 | GB818-85 SCREW M4 X 12 PRET M4 X 12 2
32 | GB6170-86 NUT M6 ¥R M6 1
33 RK57 TRANSFER CABLE ASM. M 9014.5%0 | & - 0RO 1
34 2-PEAL ASM. MBS 70. 980 _npo TUHEHR R 1
35 PEDAL SWITCH CHANGE CABLE ASM. E2M4017 . 580.000 1
36 PEDAL SWITCH ASM. (. (¢ =+ 201050 | wg 1
a7 STICKER £ 2003 - 03 - 00 B2 2

22




14. STOP-MOTION MECHANESM COMPONENTS

(T BS




Ref.No. Part No. {4 5 Description #HR Amt &
1 GE1900-13-2 ORIENTATIONELECTROMAGNET FIXITY S AT PR T 1 e 1
2 | GB6170-86 NUT 5 i B M5 1
3 | GB2-1832 SUSPENSION PIN W B AT R AR 5T 1
4 | GB2-1-6-6 TENSION SPRING TR B T hr 1
5 GB70-85 SCREW M6 X 16 BET M6 X 16 2
6 GM2-1-10-21 SHORT SPRING B 2
7 GE1900-13-7 HIT SPRING rr i 1
8 GB70-85 SCREW M6 X 16 PR4T M6 X 16 2
9 GE1900-13-1 ORIENTATION SEAT e 1
10 | GE1900-13-5 HINGE SCREW SE AL S AP AR ET 1
11 | GE1900-13.1-0 FOLLOWER STOPPER SE LA 2 AT 1
12 | GB6170-86 NUT 6 B2 6 1
13 | GE1900-7-8 SOLENOID PIN A Bl B AT 3 e 1
14 | GB65-85 SCREW M4 X 6 WAST M4 X 6 1
15 SOLENOID FOR THREAD TRIMMING Bk 1
16 SOLENOID RUBBER o 3 1
17 | GE1900-7-24 NUT i e VTR, ek i 1
18 | GB6170-86 NUT M6 W2 £ M6 1
19 PIN CONTACT Bkl 1

20 2-POLE NYLON PLUG Lk 1
21 | GB70-85 SCREW M6 x 12 BEET M6 X 12 2
22 | GB93-87 WASHER 4 Hg 4 6
23 | GB97.1-86 WASHER 4 4 2
24 | GB6170-86 NUT 4 WEBE 4 2
25 | GB97.1-86 WASHER 4 i 4 4
26 | GB2-1-4-18 HIGN SCREW i BN BT MR T 1
27 | GE1900-3-6 LINK 60 R AT 3 AT 1
28 | GB896-85 E-RING 5 P48 5 1

24




15. WIRING DIAGRAM

HL kg B

-
m\\ » e \\ T:‘;_/

= 45t v
c22 \ X YR
™ ]

X.YH%EEEM< P T JI06 JI08
ol :I<?:|:| S J07
. 02 / JI04 Q 23

30

A

\ -1
\ a1t 25
en / 8
\ L /
YSGL7122 #Zh#L |:| /
' 1
/ | w2 3,
29

ER03-PIV
p— 15
Covi
10 )
12 | |ou) | ? g >Mmﬁq

\ g
L 0 5
B o= r ik 7 _Q:
&= ” il = 0 e e \

27 28

25



Ref.No, Part No. {8 Description PR Amt 5
1 CPU BOARD CPU #7 1
2 STEP MOTOR DEVICE BOARD 3 L ALSR Eh AR I
3 FREQUENLY CONVERSION DEVICE BOARD A5 B AR S AT 1
4 POWER MODULE BOARD HL TR A 1
5 TRANSFORMER A 1
6 POWER FILTER HL IR R I 2% 1
7 FREQUEULY CONVERSION MODULE EIEEE S 1
8 SHAFT ELECTRIC FAN i KRR 1
9 POWER FILTER CORD PR IR D e £ 1
10 POWER MODULE BOARD CONNECT CORD P, IR A b 2 1
11 POWER MODULE BOARD CONNECT CORD HL A A 3 1
12 FILTER CORD IR AL 1
13 MODULE CORD B b il 2% 1
14 STEP MOTOR DEVICE BOARD CORD il LR B AR T 2 1
15 SHAF ELECTRIC FAN CORD it R 2 1
16 CPU BOARD CORD CPU Hi%igh 1
17 DEVICE BOARD CORD A 0 B B AR 1
18 CPU BOARD CORD CPU iRk 1
19 CPU BOARD CORD CPU #iz % £ 1

20 CPU BOARD CORD CPU b4k 1
21 X.YSHAFT ORIGIN CHECKING CORD XYl e 0 1
22 CONTROL PANEL CORD 5 01 T % 1
23 PEDAL SWITCH CORD B THIF 3 £ 1
24 UP NEEDLE OPPOSITION CHECK CORD L E A I 2k 1
25 CODING DEVICE A 2k 1
26 PEDAL MAGNET TR Sk 2 1
27 CUTING CORD MAGNET By LRk 1
28 STIR CORD MAGNET b8 3734 1:-
29 MOTOR CORD LB £ 2k 1
30 STEP MOTOR AL RALEE 1

26




16. OPTION COMPONENTS

WA 1 4y

14-7-10-13-16 19

28-36-65-66 g

40

27



Ref.No. Part No. {45 Description (2 Amt B Rt
1 WORK CLAMP FOOT ASM. TS 1
2 WORK CLAMP FOOT.RIGHT {151 1
3 WORK CLAMP FOOT.LEFT | 35 - 153109 JE M I
4 WORK CLAMP FOOT ASM. T IR 1
5 WORK CLAMP FOOT.RIGHT {1V !
6 WORK CLAMP FOOT.LEFT 125 JETE R 1
7 CLOTH PRESER FOOT ASM. | = T B 1
8 WORK CLAMP FOOT.RIGHT ¢ 2, % - 1 1
9 WORK CLAMP FOOT.LEFT | 25 = Y% Je R I
10 WORK CLMP FOOT ASM. 135 - 424 S| T B4 !
I WORK CLAMP FOOT.RIGHT '3 5- 4z 402 PR 1
12 WORK CLAMP roor LEFT135-4250! 7e VI |
3 PRESSER ASM. 135 -4z 464 TR !
14 WORK CLAMP FOOT.RIGHT ! 397 18659 FiEH 135 Y8554 I
15 WORK CLAMP FOOOT.LEFT 1% -4 3012 Fe ER 1
6 WORK CLAMP FOOT ASM.| 35 .21 9455 TN !
17 CLOTH PRESSER FOOT(RIGHT) 135 =31 4006 | ()L 1
18 CLOTH PRESSER FOOT(LEFT) 135 - 17,003 A TER) I
19 WORK CLAMP FOOT ASM. 135~ (bt 360 TS I
20 WORK CLAMP FOOT ASM...RIGHT 145 1139 i BB |

21 CLOTH PRESSER FOOT(RIGHT) 125 - 212~ | {iTEH I
22 PRESSER FOOT SLIDING PLATE(R) LR 13S- 62509 |
23 SCREW S5 11 loeyo- TP ) BT I
24 WORK CLAMP FOOT ASM....LEFT 123 614S T e g |
25 CLOTH PRESSER FOOT(LEFT) | %5 | 8600 HAE 135- Y S ob 1
26 PRESSER FOOT SLIDING PLATE(L) JEME 125 -0 LoD |
27 SCREW 5511 06 410-TF 5T |
28 FEED PLATE A 14 - (10 Wb A l
29 FEED PLATE D WAt B !
30 FEED PLATE C Wik C |
3l FEED PLATE DA I
32 FEED PLATE AR B !
33 FEED PLATE F At F I
34 FEED PLATE B Difiife B 1
35 FEED PLATE E XA E 1
36 FEED PLATEG [4]- T %0OT A G 1
37 GE1900-8-16(A) FINGER GUARDE |35 33104 PEFHE |
38 | GE1900-8-16(B) FINGER GUARD 135 . Y & 200 e I
39 | GEI900-8-16(C FINGER GUARD 125- Y3403 e HE I
40 | GE1900-8-16(D) FINGER GUARD |L{ | -~ 20000 Pl HE 1
41 SCREW <5 g8 Jrey 0-5% BRET !
42 NEEDLE HOLE UID g Y7 -7 0-000 NELAR 1
43 NEEDLE PLATE NEEDLEHOLE GUID AR 1
44 NEEDLE HOLE GUID ANEFR 1
45 NEEDLE HOLE GUID ANEL R !
46 NEEDLE HOLE GUID 1574 2 6- MM (- €00 IR I
47 INNER HOOK PRESER ASM. A \41~ 031535 | iy l
48 INNER HOOK PRESER ASM..B Bt !
49 SHUTTLE PACE RING ASM..C i bR |
50 SHUTTLE PACE RING ASM..D B13 3.0 - | b DAY 1
51 FEED PLATE BLANK A 14[- 10 10% Wb A I
52 FEED PLATE BLANK B XAibe B |
53 FEED PLATE BLANK C eflipg C !
54 FEED PLATE BLANK D wAlip D 1
55 FEED PLATE BLANKE |4/. 704Y0b WA E !
56 CLOTH PRESSER BLANK.R(SURFACE) {1t |
57 CLOTH PRESSER BLANK.L(SURFACE) JETERR 1Y) - 21800 1
58 CLOTH PRESSER BLANK.RIGHT/Y1- 21909 | ik 1
59 CLOTH PRESSER BLANK.LEFT (441~ 2130} R 141 -220006 1
60 WORK CLAMP FOOT ASM. 4. 517/ 2 VRS I
6l WORK CLAMP FOOTASM..RIGHT” PR I
62 WORK CLAMP FOOT ASML.LEFT 14 [ ~2)35y|  A1EH I
63 SPRING WASHER \U 50U s 10H0. kP ] 2
64 SCREW S5 1)1g 310- 5S¢ (e a) 2
65 FEED PLATEH I4/- |u BaD Al H 1
66 FEED PLATE! |Y1-1{ Q09 AR !

28



17. TABLE COMPONENTS

EBBLA T 5

29



IRef.No. Part No. {5 Description 2 Amt ¥t
1 GE1900-11-1 UPRIGHT TABLE 14 1-\>» <0l Bk I
2 T-STAND coMpL. 'Y 1- 19053 RS 1
3 | GB2-1-11-11.3-0 UPPER STAND ASM., RIGHT 1411 18152 EL g 1
4 | GB2-1-11-5 STAND AsM., RigaT 14116 25) 3 i e 1
5 GB2-1-11-11.4-0 UPPER STAND ASM. & 8/[gl «71o. AHA B AATR 1
6 | GB2-1-11-11.2-0 STAND ASM. 38(05- 7. ARR REM 1
7 | 6B2-1-11-26 STAND SIDE SUPPORT £ R I
8 | GB2-1-11-27 STAND SIDE SUPPORT /1] - 50404 BT !
9 | GB2-1-11-36 RUBBER CAP }!| - 5600 G 4
10 | GB2-1-11-28 NUT (}0-0%}Yo; TR 2
11 | GB6170-86 NUTM8 VI\. 558510 HEE M8 4
12 | GB5782-86 SCREW M8 x 20 5 L3092031- 58 HEET M8 X 20 12
13 Z-STAND PEDAL ASM. B 1
14 | GB2-1-11-33 PEDAL SHAFT BRACKET ! {- 230! B R e e AR 2
15 | GB99-86 WOOD SCREW M5 X 35 5K 3,4 2 5 AUEET M5 X 35 4
16 | GB2-1-11-32 PEDAL BUSHING 15/ HEE R A E 2
17 | GB2-1-11-34 PEDAL ADJUSTING PLATE & S L ) 2 1
18 | GB2-1-11-30 PEDAL ASM. GFF 060 b0 f $25 IR 1
19 | GB5782-86 SCREW M6 x 20 5 M Q0 61 2T° 25T M6 X 20 2
20 | GB97.1-85 WASHER 6 W) P QGY 1ol L -5 & HufE 6 2
21 | GB96-85 WASHER 6 W5 C L1o-KR #E 6 2
22 | GB5782-86 SCREW M8 x 20 S M 308 2 U257 M8 X 20 2
23 | GB97.1-85 WASHER 8 W F 08§ 1€ 5 = 8 8 4
24 | GB96-85 WASHERS W 5 0B 1 U 10-KF g8 2
25 | GB6170-86 NUT M8 iz 8 2
26 | GB2-1-11-11.5-0 ADJUSTING SCREW ASM. £ 810 -555 0ad & Bk 4
27 | GB6170-85 NUTMI0VM 61 ) 200) - SE ' 353 !
28 | GB97.1-85 wAsHER 1o W £ 1 30 2501 - SE g 10 4
29 | GBY96-85 WASHER 10 W5 (2S5 2010 - KV 8 10 4
30 | GB2-1-11-38 DRAWER = 1
31 | GB2-1-11-37 DRAWER SUPPORT /Al - 55 203 L4 2
32 CORD STAPLE DBZQAY =~ S’ Hy 1
33 | GB99-86 WOOD SCREW M3 % 12 ARHEET M3 X 12 6

30




18. GE1901S WORK CLAMP MECHANISM COMPONENTS

GE1901S 5 mis 5y




Rel.No. Part No. -+ Description P Amt =
1 PICK-UP DEVICE Y1 -H02Z63 H T 2 1
> | GEI901-8-1 WORK CLAMP FOOT SPRING HOLDER it 135-U1002 I
3| GBos-8s SCREW M5 x 10 55 11/0640.5F $ET MS X 10 2
4 | GB2-3-6-12 PRESSER SPRING D15 19~ 252~ V22 VE I I
5 | GB2-3.6-15 SHAFT D526 127. Boo s e ! I
6 | GB2-3-6-13 SLEEVE 15257 }. 1.3 7. HOQ il ] 1

GB2-3-6-14 THREAD TENSION POST NUT 53113 2% 57 ooby FERWIE Jyil8 456 1) 2
8 WORK CLAMP FOOT BRACKET COMPL. T BHIHE 1
9 | GB2-3-6-25 WORK CLAMP FOOT BRACKET COMPL. & BT 1
10 | GB2-1-8-4 SCREW AR VR YT R R MR T 2
11 GB97.1-85 WASHER 6 | 8 6 2
12 | GB2-3-6-24 HINGESCREW A D2sSUYUs.222- DOA 07 B $1 45 55 151 8 T 2
13 | GB2-3-6-24B HINGE SOREW B 17 BHEHE A 55 [ R T 2
14 | GB2-3-6-24C HINGE SCREW C 1)2545-232-Do¢ P71 B 10 B 4 0 T 2
15 | GB2-3-6.1-0 PULLING PLATE COMPL. {41 - Y4 [0%5 7 B 0 B 1 42 1
16 | GB6170-86 NUT M4 NS 6 110530-57 BRE M4 1
17 | GB2-3-6-8 FIXING HOOK 141-Y1105 T B P PR A ) 1
18 | GB2-3-6-10 TORSION SPRING D2 512 -131-D00 L i g i 1
19 | GB2-3-6-9 SCREW D 25 H -1%2-Too PR3 0 i T R T 1
20 | GB2-3-6.2-0 INSTALLING BASE COMPL. | Y| -Y0% g | Db 1
21 | GB2-3-6-7 INSTALLING SHAFT 4t -4 402 PR B Al 7 1
22 | GB896-86 ERING6 RE OY QOOT0O~-KO 1418 6 2
23 | GB2-3-6-27 SCREW $53110910-¢ r o il b ET I
24 | GB2-3-6.5-0 ADJUSTING PLATE 'Y+ 40303 EiNBREY 1
25 | GB2-3-6-11 TORSION SPRING  © 2515 -25 - how | el iy h i 1
26 | GB65-85 SCREWMS X6 £23]10S|0- 5F BEETMS X 6 2
27 | GB2-3-6-16 WORK CLAMP FOOT SPRING HOLDER Emmsapy 135 91107 1
28 | GE1901-8-2 PICK-UP GUIDE COMPL. |4 |- 1055 2 | mupemyp 1
29 | GB65-85 SCREW M4 x6 S5 111 0Lyo-TF AT M4 X 6 2
3 GB2-3-6-18 WORK CLAMP FOOT (LEFT)ASM. HEM D295 % DAO I
31 | GB2-3-6-17 WORK CLAMP FOOT (RIGHT)ASM. __ KEM DLST A2 I
32 | ‘GB2-3-6-20 HINGE scREw 5D 05502} 1-T7 VE I 422 6T 2
33 | GB2-3-6-21 ¢ PLATE CAM . P 4t b I
34 | GB6170-86 NUT M4, NS 6120 4BO-SF WIEEM 4 2
35 | GE1900-8-3 PREVENTING PLATE COMPL. } 4 |- YO 750 | 154 b Or 0 i e 1 1
36 | GB2-3-6-26 SCREW 553V lo Y Go-CF $iF 94 2
37 | GB2-1-8-4 SCREW 5™ 20 61 403-cF ) L
38 | GB70-65 SCREW M6 x 12 M o bl Z0T-1f 25T M6 X 12 1
39 | GB97.1-85 WASHER 6 WP Ob) 25 169D H[8 M6 2
40 | GE1901-8-4 PICK-UP INSTALLING BASE. /Y- Y0706 | ekt 1
41 | GE1901-8-5 FINGER GUARD 4 {~ 4501 frHE 1
42 | GB65-85 SCREWM4 X 6 55 30 90610->1 HET M4 X 6 1
43 | GB2-36-1 FEEDPLATE 35-4135 02 AT 1
44 | GB2-3-6-26 SCREW WRET 1
45 | GBY97.1-83 WASHER el 1
46 | GB2-3-4-17 CONNECTING ARM | %5 “1 35 HREAR T !
47 | GB70-85 SCREW M6 x 20 SM G0kt §0z-TF HEET M6 X 20 |
43 | GB2-3-4-30 HINGE SCREW 5D 120150/.5F 3 PR R 1
49 | GB97.1-85 WASHER7 WP 005 |0F b- 2T g 7 1
50 | GB2-3-6-23 DRIVINGBARB | 35.4yp0 b0 H e b 4T 1
51 | GB91-86 SPLITPIN 2 X 129y Q20 hOD- & Frds2 x 12 1
52 | GB65-85 SCREW M4 X § 25030 B50-57 | amerM4 x 8 2
53 | GB2-1-6-15 FEED PLATE PRESSER PLATE 125~ 77| ifahise b I
54 | GE1903-3-10 TENTION SPRING ! 75- 8} 406 P !




19. GE1901: WORK CLAMP SOLENOID COMPONENTS

GE1901 453 :NAZ) Jyi 5y

33



20. GE1902S
GE1902S

& —
&N
il

O
N

35



Ref.No. Part No. {5 Description 2 Amt i
1 | GE19028-8-1 THREAD GUIDE PATE #1111~ 581.00 EFF 1
2 CLOTH FEED BASE ASM. | 39-43 161 | e 1
3 | GB2-4-62-0 CLOTH PRESSER FOOT ASM. | 25- 1407 | pepym 1
4 | GB68-85 SCREW M4 X 8 9% 2110830 -9F 5T M4 X 8 4
5 | GB24-6-5 CLOTH FEED BASE COVER | 35 .4y (4 | HEWHR !
6 GB2-4-6-1 DLOTHFEED BASE |25 . 42315 1 1
7 | GB2-4-6-2 STUD 32539 -190-e02 5 R 1
8 | GB2-4-69 THRUST COLLAR ASM. € 506} 10189 | gppume s 1
9 | GB77-85 SCREW M6 x 6 9581509221-TF 5T M6 X 6 2
10 | GE2-4-6-8 BALLHOLDER }2%5-Y 3800 R 22 3 e 1
11 | GB65-85 SCREWM5 X 16 $5 2 151210-5¢ B24T M5 X 16 1
12 WORK CLAMP FOOT MOUNTING BASE 1 /8' | #sk1 /8" 82549 -100 ax 7
13 | GB2-1-6-11 BALL RETAINER 3729546 .[60-wo AR R 12 1
14 SCREW 55 Y110¥40-T¢ RET 1
15 GB2-4-6-4 SPRING SUSPENSION |4 5 . U 2 d 5= i R S AR 1
16 | GB65-85 SCREWM4 X 12 556 1 10 340 DA e M4 X 12 2
17 | GB2-4-6-6 spRING 1395 -YU3O > TN % 1
18 | GB2-4-6-3 SUSPENSION SCREW &2 15- 5912000 | purpsy s s 1
19 | GB2-4-6.1-0 LIFTING LEVER ASM. |25 - 1105/ 1HIER 1
20 | GB77-85 SCREWM6 X 6 55850877 - 17 W4T M6 X 6 g
21 GUIDEPIN B |8 |- 2 HO- 002 i 2
22 | GE19028-11-1 TABLE [Y1-YYyaoo =10 1
23 | GE19025-6-16 FEEDPLATE [Y1- Y5002 A 1
24 | GE1903-3-10 TENTION SPRING 100 - £ 500 T 1
25 | GE19025-8-2 THREAD GUIDENO.1 131 - 206 27 1
26 | GB65-83 SCREWMS X 10 55 4y 50 915. 57 §25T M6 X 10 1

36




21. GE1902H
GE1902H

37



Ref No. -Part No. {5 Description 2 Amt ¥ i
1 GE1902H-3.5-0 NEEDLE BAR D14 01- L¥ Voo £l 1
2 | GEI902H-3-3 NEEDLE BAR THREAD GUIDE 1 '"1¢% - ety 3 A MO2 1
3 | GB67-85 SCREW M3 x 4 5530805 10 - T BEET M3 X 4 1
4 NEEDLEDPX17 # 10 MDP- 1YOBI900 | yg 1
5 | GE1902H-3-5 NEEDLE HOLE GUIDE AR 1
6 GE1902H-4.3-0 WIPER ASM. DZ10|. L3 A - MRD PRt 1
7 SHUTTLE D V1B - 287 -N OO B 1
8 CLOTHFEED BASE ASM. '35~ 4 270" | oy 1
9 | GB2-4-6.2-0 CLOTH PRESSER FOOT ASM. 125 - 19105 |y I
10 | GE1902H-8-1 THREAD GUIDE PLATE 31 114 .58 on | HHF 1
11 | GE1902H-6-16 FEED PLATE V4| - Y3002 A 1
12 | GE1902H-11-1 LATERA INSTALLATION TYPE TABLE & 41 - 44000 1
13 WORK CLAMP FOOT ASM. TR |
14 WORK CLAMP FOOT ASM. TER AR 1
15 FEED PLATE | 25. Y < <Oy REAEHR 1
16 FEED PLATE |2 S - Y5 ol AR 1
17 FEEDPLATE |25 -4Y3Y005 AR L
18 CLOTH PRESSER PLATE ' » 0 707 ’J AR 1
19 CLOTH PRESSER LOWER PLATE '2>- ' 0 | jemag 1Ok 1
20 TENSION CONTROLLER NO.2 ASM. KRBH £ 1307 - 705.0/ 1
21 | GE1903-3-10 TENSION SPRING |00~ DX 400 33 '
2 SHUTTLE RACE RING ASM..C |41~ 0" 4 1
23 | GE1902H-8-2 THREAD GUIDE NO.1 ! Yo 30 B 1
24 | GB65-85 SCREW M6 X 10 < 4 ¥Z5T M6 X 10 1

38




22.GE1903 NEEDLE BAR & THREAD TENSION |23. GE1903 PRESSER LIFTER COMPONENTS
COMPONENTS _ GE1903 $5 15 I 4y
GE1903 £33 4

6

b

|

24. GE1903 WIPER MECHANISM COMPONENTS
GE1903 ¥& 235




Ref.No. Part No. 15 Description 2FR Amt ¥ 8
1 GE12101-1-2-1 NEEDLE BAR THREAD CUIDE EF i d R 1
2 | GB67-85 SCREW M3 X 4 551090 5 | 0- TF BT M3 X 4 1
3 GE12101-1-2-2 THREAD TAKE-UP LEVER ASM. 19 01 - SAFERE L V-VBO 1
4 | GE12101-1-2:3 LINK TAKE-UP LEVER PIN, HEAVY sia 1407 LYYV 1
5 GEI12101-1-2-4 SET SCREW v 190(, - L3V - VOO WLk AT fih ] MR ET 1
6 | GEI12101-1-2.3-0 NEEDLE BAR )| y( (- L}V - VD EHFF 1
7 NEEDLEDP X 17 # 11 PLEF 1
8 TENSION CONTROLLER NO.2 ASM. Jes@eg 62201105 OR 1
9 GE12101-1-2-7 THREAD TAKE-UP LEVER Pk AT 1
10 | GE12101-1-2.4-0 NEEDLE BAR CRANK A AT R A 1
11 | GEI2101-1-3-18 HINGE SCREW 5DOYS | 13 |- 57 16 R R AR ET 1
12 | GE1903-3-4 SOLENOID LINK T4 HEMISE ) S AL FF AT 1
13 | GB2-3-4-17 CONNECTING ARM 125-41313 PR EIE 1
14 | GE1903-3-10 TENTION SPRING | 00 - D ¥2 00 W, IR R 1
15 | GE1903-1-1 HOOK SHAFT WASHER /5§ 5 2.5 . anp A !
16 | GE1903-1-2 STOP MOTION TRIPPING LEVER CAM mENSE 92 619- 331999 1
17 | GE1900-8-14 VERTICAL FEED SHAFT SPRING /“// - Yy | SaksikisEas O - 1
18 | GBY7.1-85 wasHER2 W PO LD O 500 -5C a1 2 2
19 | GE1903-2-1 HINGE scREw 5D 0L 00101~ 17 LR B RRET 2
20 | GE1903-2-2 WIPER /4I- 1¥50 D LR AT 1

21 | GE1903-2-3 SPRING 141 -4Y>POS AT L 1
22 | GB818-85 SCREWM2 X3 553 QP02 '_j-’/" >14 BAET M2 X 3 2
23 | GB6170-86 NUTM4 N SGIH{ 021 0-2F iR} M4 1
24 | GB-2-1-4-25 RUBBER PLUG Tk S b AT B il e 1
25 | GE1903-2-6 WIPER LINK [ ]~ Y3 (o0 + P BT 1
26 | GB70-85 SCREWMs x 125566 21200.5F ¥E4T M5 X 12 1
27 | GE1903-2:5 WIPER ARM. 32{02- [0S G2 PRI AT 1
28 SOLENOID FOR WIPER ASM. | “ [-Y12 355 | amsmeik 1
29 | GB6170-86 NUTM4 M bOYo 0O 3-5C H2FF M4 2
30 | GB97.1-85 waSHER4 W 5 04 0002~ K2 o | a4 -
31 | GE1903-2-4 SOLENOID FITTING PLATE ' 30 - &5 04 L R K [ e 2 1
32 | GB65-85 SCREW M4 X 8 54 o[ | { 040~ T AT M4 X 8 2

40




25. GE1903:BUTTON CLAMP COMPL FOR SMALL-BUTTONS

GE1903; tHALE ALy (A1%)

60

41




Ref.No. Part No. {5 Description EAiS Amt HE
1 GE1900-8-11 CLOTHFEED PLATE 141- YSI06G _ PEAR EFT 1

2 | GE12101-1-9-1 FEED PLATE PRESSER PLATE | > ©- 109 L | 3AitR &R 1
3 | GE-P35-1-1 GUIDE MAZ - 1235010290 o ANiHb 1
4 GE-P35-1-2 PRESSURE PLATE ¥ /A7 - ' 7" O 2800 AT 1
5 SMALL CLAMP MECHANISM ASM. TERNZE (4 1
6 MEDIUM CLAMP MECHANISM ASM. JER AR (L) 1
7 LLARGE CLAMP MECHANISM ASM. R (R 1
8 VERY CLAMP MECHANISM ASM. o JEMZREE (Frane) 1
9 | GEI2101-19.1-0 PICK.UP FOOT INSTALLING BASE 141 - 76205 | sebttiiR g 1
10 | GE12101-1-9-5 PICK-UP INSTALLING BASE |4 |- Y& /| 04 5 de i 1
11 | GB2-3-6-7 INSTALLING SHAFT 1 1- 1140z TERHEAT b5 1
12 | GB896-86 ERING6 Rc. 0300000 -¥O P8 6 2
13 | GE12101-1-9-18 PICK-UP FOOT INSTALLING BASE /' - Yo 200 | A EMIEE SR 1
14 | GEI2101-1-9-16 BUTTON CLAMP SLIDE 2 <757~ ’,l 202> | AR R 1
15 | GE-P35-1.1-0 SMALL CLAMP JAW LEVER ASM.R |4 /- YAA <o | dinfiEti R () 1
16 | GE-P35-1.1-1 SMALL CLAMP JAW LEVER ASM..R A EMEME MAZ I SSOFo2 ]
17 GE-P35-1.1-2 SMALL PICK-UP FOOT INSTALLING DECK ASM..R | A JEMT iR 1
18 GB820-85 SCREW M2.5 X 5 PEETM2.5 X 5 1
19 | GE-P35-1.1-3 SPRING, RIGHT MAZ - |5 S09a00 A R K 1
20 | GBI119-86 BUTTON CLAMP LOCATING PIN o] B M2.5 X 5 1
21 GB65-85 SCREWM4 X5 <430 4040 -SF S2ET M4 X 5 1
22 | GEI2101-1-9-15 HINGE SCREW 3DO0l yo=d( - 1F | EHEEMLRE 2
23 | GE-P35-12-0 SMALL CLAMP JAW LEVER ASM L1895 | e (A04) o 1
24 | GE-P35-12-1 SMALL CLAMP JAW LEVER ASM..L s i EmE M AT - 19508990
25 GE-P35-1.2-2 SMALL PICK-UP FOOT INSTALL ING DECK ASM.,L. | ZEBIT ifH 1
26 | GB820-85 SCREW M2.5 X 5 BREIM25 X S 1
27 GB119-86 BUTTON CLAMP LOCATING PIN [AFEHS M2.5 X S 1
28 | GB65-83 SCREW M4 x 5553100 Yo . 577 5T M4 X 5 1
29 | GE-P35-1.2-3 SPRING, LEFT MA L - |55 000 o TS 1
30 | GE12101-1-9-6 SUPPORT PLATE MR 2 - 155 190X e 1
31 | GB2-3-6-6 SLIDE BLOCK 1%/ S 0% 7 1 408 452 P /20 9 B I
32 | GEI2101-1-9-10 PRESSER PLATE 141~ Yy af TR SR IR 2 1
33 | GB2-3-6-5 STATIONING BLOCK SHAFT |5 >- U )9‘0 { Hr BB fr iR T 1
34 | GEI2101-1-9-21 SNAP FASTENER CLAMP STOP LEVER fraue . | iR AimT Tim 3Fi-coc 1
35 | GEI2101-1-9-23 CLAMP SCREW A 'f;- 4 9-232 oo FILA0 B AR PR R YT T W R R ET 1
36 | GEI12101-1-9-20 NUT A 2.5% - 7 ‘-J_;,_;, HR AR 1
37 | GE12101-1-9-8 BUTTON CLAMP STOP PIN A750bo->3 1. goo | BY 2
38 GB896-86 SNAP RING, FOR CONNECTINGB ROD 4 PE4DVIOE - 25 -DoO 2
39 | GB6170-86 NUTMS VS b1 SO 310-5P PR} M3 1
40 | GEI12101-1-9-7 SCREW 55 9110460 -CF . BiEIERET 2
41 | GB5781-86 SCREW M5 X 12 ©% ~€ 6114 15- 27 WEET M5 X 12 2
42 | GEI12101-1-9-19 FINGER GUARD ™D 3 &0 - M 1V.- LO0 Pt 1
43 | GB2-1-8-4 SCREW 5595|110 - CP A T AT R R ET 2
44 | GB97.1-85 WASHERG6 W PO pl{»S | b HIE 6 2
45 | GEI12101-1-9-13 ACCEPT PLATE, UPPER | 55 . | JHE s 4 2 1
46 | GEI12101-1-9-12 PRESSER SPRING 138 - 17005 EEE S 1
47 | GEI12101-1-9-11 THREAD TENSION NUT 2 37 5- 0! 2- 000 | EHERRRE 2
48 | GB2-3-6-13 SLEEVE DZS5 L3 -23272 - 00 PR 1
49 | GB2-3-6-15 ADJUSTING SHAFT 1" ‘f— 1-‘;‘;4;}& , I R 1

\50 | GB65-85 SCREW M5 X 18 =9 oguo- HRET M5 X 18 2
51 | GEL2101-1-9-7 SCREW =531 10 Y3- C# B RET 1
52 | GB2-1-8-4 SCREW =M bOblz W A R R R T 1
53 | GB97.1-85 WASHER 5 W/ ¢ 05010 l¢ g 5 1
54 | GB97.1-85 WASHER 6 WFO0I 7 51b- H1E 6 1
55 | GEI12101-1-9-9 MOVING PLATE MAZ- 155 L 0O 182 PR 1
56 | GB2-1-10-29 RUBBERPLUG “TA Z 100 S04 -~ AT i g AL 1
57 | GEI2101-1-9-14 HINGE SCREW 2D 05 0181 - % S0 E AT F AR T 1
58 | GE12101-1-9-3 HINGE SCREW S D0OS 503.01. 57 AN R B TR AR ET 1
59 | GB97.1-85 WASHER 5 WFOS010 o - I S 2
60 GE12101-1-9-17 BUTTON CLAMP JAW LEVER SPREING EEMAZ-1SS13 Q00 1

42




26. GE1903:BUTTON CLAMP COMPL FOR MEDIUM-SIZED BUTTONS _
GE1903: gl i i iR 4y (h)

27. GE1903:BUTTON CLAMP COMPL FOR LARGE-SIZED BUTTONS
GE1903 . {1 i sy CRHD)

28. GE1903:BUTTON CLAMP COMPL FOR VERY SMALL-SIZED BUTTONS
GE1903: glAUE (LR 4> (Fe2mt)

43



Ref.No. Part No. - Description 2R Amt ¥
1 GE-P45-1-1 GUIDE MAT - 156 01000 ANELR 1
2 | GE-P45-1-2 PRESSURE PLATE M~ 7 - |50 AR 1
3 | GE-P45-1.2-0 MIDDLE CLAMP JAW LEVER ASM..L ™A%~ 155 000 | sk efEm (he) A0 1
4 | GEP45-1.2-1 MIDDLE CLAMP JAW LEVER ASM.L 1A 72155 OP0 | e itk © 1
5 GE-P45-1.2-2 MIDDLE PICK-UP FOOT INSTALLING DECK ASM..L. FE R T iR 1
6 GB820-85 SCREW M2.5 X 5 BETM25 X 5 1
7 | GE-P45-1.2-3 SPRING, LEFT MA L 155 10000 | EREMEREE 1
8 | GB119-86 BUTTON CLAMP LOCATING PIN %7559 <3370 977 | maesns x 5 1
9 | GB65-85 SCREW M4 X 5 99 10204 | 0. 5¢ BEET M4 X 5 1
10 | GE-P45-1.1-0 Gals MIDDLE CLAMP JAW LEVER ASM.R M £ 2 - 15 5 O3 A e Em (b)) » o 1
11 | GE-P45-1.1-1 MIDDLE CLAMP JAW LEVER ASM.R 117 % - | 55 o530 | HinGER Mg ~ 1
12 | GE-P45-1.1-2 MIDDLE PICK-UP FOOT INSTALLING DECK ASM.,R HTEMIF 4 1
13 | GB820-85 SCREW M2.5 X 5 ¥EET M2.5 X 5 1
14 | GE-P45-1.1-3 SPRING, RIGHT M Az - 15509 0© i R 1
15 | GB65-85 SCREWM4 X 5 =< 3 04 0Y10-5 F EET Md X 5 1
16 | GBI119-86 BUTTON CLAMP LOCATING PIN & 55 9. 25 ) .00 ERERM2.5 X 5 1
17 | GE-P65-1-1 GUIDE M A Z - 153 Ol ANEHHR 1
18 | GE-P65-1-2 PRESSURE PLATE M A Z-15% 07 00Y : Al 1
19 | GB-P65-1.2-0 LARGE CLAMP JAW LEVER ASM..L M A 2 = 151000 | spansece prmm (k) =~ 1
20 | GE-P65-1.1-1 LARGE CLAMP JAW LEVER ASM.,L MA2- 1S3 030 | sifkefEMEe A (vl =gl
21 | GE-P65-12-2 MIDDLE PICK-UP FOOT INSTALLING DECK ASM..L F2 R IT dibi 1
22 | GB820-85 SCREWM25x 5§ MAZ - ISYOF0AL]153 080 | sgermas x sAL 1
23 | GE-P65-123 SPRING, LEFT M A 2- 15310000 2 TR B I 1
24 | GB65-85 SCREWM4 x 5 %5 309 04 10 5/ HE5T M4 X 5 1
25 | GB119-86 BUTTON CLAMP LOCATING PIN /2 7 <59 =% ;. 2o BHEM25 X5 1
26 | GE-P65-1.1-4 SPRING MAZ- 153150 ¥R 1
27 | GE-P65-1.1-0 LARGE CLAMP JAW LEVER ASM.R M A7 - |53 D% 9 | minf e Em (KA A 1
28 GE-P65-1.1-1 LARGE CLAMP JAW LEVER ASM., R SR A e B 1
29 | GE-P65-1.1-2 MIDDLE PICK-UP FOOT INSTALLING DECK ASM..R AR i 1
30 | GB820-85 SCREW M2.5 X 5 EET M2.5 X 5 1
31 | GE-P65-1.1-3 SPRING, RIGHT M A Z - 153 Qa0 T R H 1
32 | GB65-85 SCREWM4 X5 $53030410-5F HEET M4 X 5 1
33 | GB119-86 BUTTON CLAMP LOCATING PIN £ Z 552 - 572079 g M25 X 5 1
34 | GE-P65-1.1-4 SPRING #Hh 1
35 | GE-P25-1-1 GUIDE M A3 - 1580! ao MR !
36 | GE-P25-1.2-0 EXTRA SMALL CLAMP JAW LEVER ASM.,L MA7- 1S 6| min/esgtmm ($ans) o8 0501
37 | GE-P25-12-1 EXTRA SMALL CLAMP JAW LEVER ASM..L S i R i 1
38 | GE-P25-1.2-2 MIDDLE PICK-UP FOOT INSTALLING DECK ASM..L FEEMT tidk 1
39 | GB820-85 SCREW M2.5 X 5 EETM25 X 5 1
40 | GE-P25-1.2-3 SPRING, LEFT M A - |96 |oano FoTRRIFE Y 1
41 | GB65-85 SCREWM4 X 5 = 530 D0 | 0- S 5T M4 X 5 1
42 | GB119-86 BUTTON CLAMP LOCATING PIN 425 59347 29| mppyM2.5 x 5 1
43 | GE-P25-1.1-0 EXTRA SMALL CLAMP JAW LEVER ASML.R M/ 7. (5 A @nfefmEm (samm) |0 o157
44 | GE-P25-1.1-1 LARGE CLAMP JAW LEVER ASM.R M /1< - |54 0 A E R 1
45 | GE-P25-1.1-2 MIDDLE PICK-UP FOOT INSTALLING DECK ASM..R HIEM TR 1
46 | GB820-85 SCREWM2S5 x5 MA} . 158030 AnB BETM2.5 X 5 1
47 | GE-P25-1.1-3 SPRING, RIGHT MAE - (50 02 A0 AR R 1
48 | GB65-85 SCREWM4 x5 S5 30 A0 Y10- 5F #EETM4 X 5 1
49 | GBI119-86 BUTTON CLAMP LOCATING PIN /4755~ 373 /-0 B M2.5 X5 1
44




29, GE1903:SHANK BUTTON CLAMP MECHANISM COMPONENTS

GE903 . s i 4 (NI

A

-
I
|
1 ]

23

26

45



RefNo. Part No. {5 Description EX i Amt i
1 PICK-UP DEVECE COMPL. 1t} - Yz 0 =M FH AT E AR 1
2 | GB65-85 SCREWM5 X8 5711034 0-TF WAET M5 X 8 2
3 GE1903-305-01 LEVER SPRING HOOK M 4 2 . | (e | ) a0 A hr 5 8 1
4 | GE1903-305-02 BUTTON SUPPORT LEVER SPRING i MR -1 0017 1
5 GE12101-1-9.1-0 PICK-UP FOOT INSTALLING BASE 141 U, | HRHEHRE - 02 1
6 GE12101-1-9-5 PICK-UP INSTALLING BASE B T 1
7 | GE23-67 INSTALLING SHAFT |4/~ Y1907 6 A5 1
8 | GE896-86 ERING6 RE 0 00000- KO 1418 6 2
9 | GE2-3-66 SLIDEBLOCK MAT~ (5519 X AF7 W HE B PR 2 4R 1
10 | GEI12101-1-9-10 PRESSER PLATE (4 /-4 Yo/ T P 3 R 2 1
11 GE1903-305-05 BUTTON SUPPORT RELEASE LEVER A BRESHEMAT- b0 Yo 1
12 | GB65-85 SCREW M5 x 8 2511101 Y0o-T4 MEET M5 X 8 1
13 | GEI1903-305-06 BUTTON SUPPORT LEVER SHAFT MAZ - 1 bO| malEgka | 000 1
14 | GB65-85 SCREWMS x 8 55 Y\ OX¥H40. TP BEET M5 X 8 1
15 | GEGS20-1-7 BUTTON CLAMP BASE M7 - |hooYgn | EIEE 1
16 | GB70-85 SCREW M5 X 10 5546111052 - TP 4T M5 X 10 1
17 | GBY7.1-85 WASHER 5 WP 04D LoDl & H[E 5 1
18 | GE1903-305-08 BUTTON CLAMP BASE M A% -\007507 | 1
19 | GB65-85 SCREW M4 x 6 55 Y030510-%F HZ4T M4 X 6 |
20 | GE1903-305-09 THRUST COLLAR C5 oG4 op 1] -5F FEEHBE R A 1
21 GB73-85 SCREW M4 X 4 =S 8| foYo - TF LT M4 X 4 1
22 | GE1903-305-10 BUTTON SUPPORT LEVER ™ /3 7 - [0 [ D000 FeBHATAT 1
23 | GE1903-305-1.3-0 BUTTON SUPPORT RUBBER ASM. M 1) 7 - |50 g 0 20A @ 1
24 | GE1903-305-16 BUTTON SUPPORT RUBBER M I 7. [bOo 2| FRHE OO 1
25 | GE1903-305-7 SHANK BUTTON HOLDING CLAMP A AY0L- 337 -Oc0 1
26 | GB65-85 SCREW M5 X 8 55310340~ TF BAETMS5 X 8 1
27 | GEI1903-305-11 FEED PLATE AR 1
28 | GE1903-305-12(A) FEED PLATE FEAR T B 1
20 | GB65-85 SCREW M5 X 6 PEET M5 X 6 1
30 | GEI12101-1-9-7 SCREW W MEET 1
31 | GB97.1-85 WASHER 5 g 5 1
32 | GBY7.1-85 WASHER 5 WFO3010) 6-50 i 5 2
33 | GEL2101-1-9-6 SUPPORT PLATE M A 2- 1 55 [0 b 1
34 | GB2-3-6-5 STATIONING BLOCK SHAFT | 25~ Y090/ | s sefrigsT 1
35 | GB896-86 SNAP RING, FOR CONNECTING ROD 4 #E4 D25YP-237 oo 1
36 | GB6170-86 NUTMS V30150 3|0~ 57 Wz B} M5 1
37 | GE12101-1-9-7 SCREW 9591104 O - Cf R T 2
38 | GBS781-86 SCREW M5 x 12 55 967 1413 - 5/ BIETMS X 12 2 2
39 | GE1903-305-14 BUTTON CLAMP SUPPORT. FRONT MA 2-16d  gnisetirts 22 4° 1
40 | GE1903-305-15 BUTTON CLAMP SUPPORT, REAR #EEMR MAZ- bo7adD 1
41 | GE1903-305-1.1-0 NEEDLEBAR 1) 1M J[ - MYy - COA FHT 1
42 | GE1903-305-1.2-0 wiper [4/- Y 3904 PRERHT 1
43 | GE12101-1-10-7 MOVING PLATE LINK A HANFEFHEF 1
44 | GB65-85 SCREW M4 X 6 PEET M4 X 6 2
45 | GEI1903-305-03 BUTTON SUPPORT LINK AT EF AT 1
46 | GE1903-305-04 HINGE SCREW | RS AR E E ST 1
47 | GE1903-305-13 NEEDLE HOLE GUIDE A 2= (P07 1020 | pttix 1
48 NEEDLE TQX3 # 14 HTQX3# 14 1
49 | GE1903-305-18 BUSHING = 1
50 | GE1903-305-19 CONNECTING LINK PR 1
51 | GE1903-305-20 HINGE SCREW e Sa) 2
52 | GE1903-305-21 WIPERLINK | 2&- 0 YYD P REERT 1




GE1904




Ref.No. Part No. {5 Description & ¥R Amt F &t
GE1904-6-1 2y CLOTH FEED BASE 141 - 5309 R IR :
GE1904-6.1-0 LEVER DRIVING PLATE COMPL.,L FERERa R (Y- o 2
GE1904-6.2-0 LEVER DRIVING PLATE COMPL..R - HEMEEE -2 (ASH
GE1904-6-8(A) O WORK CLAMP FOOT A,LEFT 14 1 - 23900 | JEIE#
GE1904-6-7(A) () WORK CLAMP FOOT A, RIGHT ! #1714 04| fHEM

GE1904-6-12 SUPPORT PLATE [Y {- 30 HO D TR 2R R R AR
GB65-85 SCREW M4 X 8 55,1 {1010 - TF BETM4 X 8
GE1904-3-16 LOWERING FOOT ) Ei=75 0 2 T A
GE1904-3-14 &04 LOWERING ARM /1 - 7 507 o PRI
GE1904-6-10 ¢ ~slils | FINGER GUARDE R 11 -9 309
GB73-85 SCREWM4 x 3 22911047 ] YEET M4 X 3
GE1904-1-17 NAMEPLATE (. M 300 2 000 -H 12 e
LABEL C M. 300 2 000- O Z Fric
GE1904-8-8 LENGTHWISE FEED SENSOR SLIT A4k I I e A

AR 2 02
LEmEiEE 11 - 2620Y

GE1904-6-15(L)
GE1904-6-15(R)

CLOTH FEED PRESSER PLATE,L (4] -%(
CLOTH FEED PRESSER PLATE,R

U [ Y P o
SIGET o Slaeea|newn

S I R e Lt e i S Rl e

17 | GB68-85 SCREW M4 x 8 <52110410-T7 HE5T M4 X 8

18 | GB65-85 SCREW M4 X 6 554110 bt5~2f 25T M4 X 6 e

19 | GE1904-7-4 ~ rra-t | CONNECTING BAR T2 Sty A

20 | GE1904-8-11 Sy) CLOTHFEEDPLATE 14~ 31413 A TEAT

21 | GEI1904-8-10 ‘ CLOTH FEED SUPPORT PLATE BAETTEE |4~ Dok
22 | GE1904-6-16(A) o | CLOTH PRESSER LOWER PLATEA . AR | Y |- 23303

23 | GE1904-6-16(B) ¢/’ | CLOTH PRESSER LOWER PLATE B [“/[- 20974 At i

24 | GE1904-6-8(B) ‘ol CLOTH PRESSER FOOT B,LEFT EER M- 9172

25 | GE1904-6-7(B) ol CLOTH PRESSER FOOT B, BIGHT 141- 57 AER HO0L

48




31. ACCESSORIES PARTS FOR GE1900 SUB CLASSES
GE1900 Fff 4344y

Ref.No. Part No. & Description E37s Amt i
1 NEEDLE DPX17 # 14-2 Bk 1
2 TQX3 # 14-2 LS | HLE 1
3 BUTTON RISING BAR ASM, |4 |- 435 IR T 1 1
4 GE12101-1-10-4 INSTALLING BASE 'Y | -4 (, 803 TR} 1
5 GE12101-1-10-5 BUTTON RISING BAR {41-M 308 FI N 1
6 | GB65-85 SCREW M4 X 5 25 60D03240 - 5¢ BETM4 X 5 1
7 | GB97.1-85 WASHER4 WPO3¥0316-5n g 4 2
8 | GB65-85 SCREW M5 x 8 ©52030B13 - T/ BT M5 X 8 1
9 | GE-820-1-12B FEED PLATE, B M A €-16003005 AT 4% 1
10 | GEI2101-1-10-1 BUTTON TRAY ASM. 138 _ 484 S§ Iy 1
11 GEI2101-1-10-2 BUTTON TRAY BASE \3§-U4B50% B e 1
12 WOOD SCREW 4 x 20 S¥ 317001 - 5S¢ [ B HEET 4 X 20 2
13 | GB65-85 SCREW M6 X 10 553151210-TF BIET M6 X 10 1
14 SHAFT PLATE COMPL. (36 - b33¥5% BB 1
15 GB-1-1-15 SAFETY PLATE MOUNTING LRFEER 1
16 | GB-1-1-13 SAFETY PLATE 1386 - 8% 4oy B 1
17 GB-1-1-14 SAFETY PLATE INSTALLING PLATE BEBEER S 2101 AB0.000 1
18 | GB65-85 SCREW M4 x 8 4T M4 X 8 2
19 | GB897-86 SPRING PIN 2X6 Hi2x6 1
20 GB635-85 SCREWM4 X 6 <5 HU || QXS -5/ EET M4 X 6 2
21 GB6170-85 NUT M5 o ] W2 M5 1
22 | GBS60-85 WASHER 6 W ¥ OYMOSI0-5 ¢ 18 6 1
23 | GB97.1-85 WASHER 4 W 045 ODO) -5F y [ 4 2
24 | GB-1-1-16 HINGE SCREW 57 060101 1-9 U2 4 S T BT T 1
25 NEEDLE DPX17 # 19-2 HLEk 1
26 PRESSER PLATE COVER |4 1. 2,2 (| PEAFHT

49




